M FIGURE 1-1. OPERATOR STATION
rdco Seat and Controls

56400105 Right Controller Box Plaque

Right Front Controller 26609039
Sea Page 4 for Datails
Left Front Controller 26609038
See Page 4 for Details T\
S

5215582 Toggle Switch {1)

5215590 Toggle Switch (1)

460530 Rear Brake Pedal (1)

P il
700385 Joystick Plate (2) See Page 3 for Details

460448 Front Brake Pedal (1) @
See Page 2 for Details

5215590 Toggle Switch (2)

Xy

56400104 Left Controller Box Plaque

FEB/2013 (96800019) *Not Illustrated M7A-1-1, Rev. A, Page 1 of 4



N....

Service from the Grovnd Up™

FIGURE 1-1. OPERATOR STATION
Seat and Controls

2774291 Bolt, 1/4 x 1-1/4 (3)

700515 Brake Pedal (1
7510400 Non-Slip Tape (1

A\
Part of 500746
3027021 Jam Nut 3/8 (1) Foot Pedal Valve
2801237 Machine SI\'Icrevdu' {#ﬁjl xh1 (2
eed tasher 3060464 Lockwasher 1/4 m
2774801 (4) g 3001011 Hex Nut 1/4 (3

— ——— 3060470 (4
3064470 41

3001021 (4

-

700457 Brake Switch Bracket (1) -

520244 Miniature Switch (1) - >
520310 Switch Harness ﬁ!ot Shown)(1 2774781 Bolt, 3/8x 1 (3)
22311600-120 Cable (Not Shown) (1 3027021 Jam Nut 3/8 (1)

3064446 Lockwasher #4 2;
3048022 Hex Nut #4 (2

2775281 (2) |

i

! Part of 500746
| Foot Pedal Valve
|

500746 Foot Pedal Valve (1)

Front Brake Pedal Assembly

FEB/2013 (96800019)

*Not Illustrated M7A-1-1, Rev. A, Page 2 of 4



M FIGURE 1-1. OPERATOR STATION
rdco Seat and Controls

Service from the Grovnd Up™
2774291 Bolt, 1/4 x 1-1/4 (3)
700516 Brake Pedal (1
7510400 Non-Slip Tape m
) Part of 500746
3027021 Jam Nut 3/8 (1) Fool Pedal Valve
2801237 Machine Screw #4312
eed Washar . 0664 avestor 1 (1)
— | 3001011 Hex Nut 1/4 (3
7 2774311 Bolt, 1/4 x 1-3/4 (4)
700457 Brake Switch Bracket (1) . F i/_ 2000464 Tramasrist )
10

520244 Miniature Switch (1
520310 Switch Harness (Not Shown)(1 2774781 Bolt, 318 x 1 (3)
22311600-120 Cable (Not Shown) {1 3027021 Jam Nut 3/8 (1)

3064446 Lockwasher #4 (2
3048022 Hex Nut #4 (2
2775281 (2)

700508 Pedal Spacer (1)

Part of 500746
Foot Pedal Valve

Rear Brake Pedal Assembly
500746 Foot Pedal Valve (1)

FEB/2013 (96800019) *Not Illustrated M7A-1-1, Rev. A, Page 3 0of 4



M FIGURE 1-1. OPERATOR STATION
rdco Seat and Controls

Service from the Grovnd Up™

520267 Right Handle Case

520266 Left Handle Case

520239 Pushbutton (2)
(Comes with Boot)
520259 Pushbutton Boot (2)

520262 Trigger Lever
520264 Trigger Microswitch

520261 Slider Module (2)
520263 Trigger Spring w/Screws

520268 Rubber Boot
JOYSTICKS COMPLETE:

Left Front: 26609038
Right Front; 26609039

Righ t Rear: 26609041 520265 Adjustable Bracket

FEB/2013 (96800019) *Not Illustrated M7A-1-1, Rev. A, Page 4 of 4



FIGURE 2-1-1. Axles and Drive Housing
rdco 35 mph w/24” Demountable Wheels

Service from the Ground Up™

SEE PAGE 2

B-16460 Axle Shatt (1)

3060483 Hardened Washer (12)
3027042 Hex Jam Nut 5/8-11 (12)

B-24376 Bearing Cover (2)

(C-32026 Bearing Housing (2)
4139 Journal Bearing (2)

700388 Spacer (2)

700387 Bearing Cover Assy (2)
46230055 Insulator Ring(2) or

. | ' ' 2775920 Bolt, 5/8 x 7-1/2 Gr 8 (12
46230054 Insulator Ring wiFlat (2) / 3060483 Hardene()i( Washerr(12() )

76340105 Non-Insulated Strip (2)

22109710 Non-Metallic Bushing (12)
86969128 Wheel, 24" (2)

63244125 Ring Retainer (2 | ]
51482612 Wheel Stud Nut (12) ) - 3071035 Cotter Pin (2)
Torque to 500-550 Ft./Lbs.

7007 Timken Washer (2)

7301 Slotted Castle Nut (2)
Torque to 1800-2200 Ft/Lbs

OCT/2021 (460311) *Not lllustrated M7B-2-1-1, Rev. A, Page 1 of 3



FIGURE 2-1-1. Axles and Drive Housing
rdco 35 mph w/24” Demountable Wheels

Service from the Ground Up™
2175311 Bolt (5) o A-16462PROD Breather Assembly
30644;61;‘;;';“;3:‘”0(? [/ 4120 Spherica Baring
-16306 Outer Cover
é\ f 0503 Hex Head Plg

2174786 Bol () |
7320 Bonded Seal Washer (3) E-16301 A Housing

A-16307 Cover

4138 Cone A16315 Gaske!
B-16314 Cage Spacer
B-16463 Gasket ;

SEE PAGE 3

7643 Snap Retaining Ring

3900-35 Seal \ 4131 Roller Bearing
- g C-16324 Hypoid Pinion (Part of A-39110)
C-16319 Bearing Cage A@/ 134 Core
A-16312 Bearing Spacer (2)
<4 BA6313PROD Shims Cage
05121 End Yoke 16303 Cage Piston (® Torque to 455 Fllb

Not Shown: A-16464 Yoke Washer (&> Torque to 700-00 FtLb
Magnetc Pug; 3743 51486001 Stover

Transducer. 8606

OCT/2021 (460311) *Not lllustrated M7B-2-1-1, Rev. A, Page 2 of 3



FIGURE 2-1-1. Axles and Drive Housing
rdco 35 mph w/24” Demountable Wheels

Service from the Ground Up™

A-16308 Spacer

C-16325 Hypoid Gear {Part of A-39110)

D-16302 End Cover

WL aWs 4137 Bearing Cup
st A6181 Sieve
B-16332 Security Washer 7? U 4 ( 3900-34 Seal
(12669 Stover Nut | g B-18306 Quter Cover
2775301 Bot 9)
4136 Bearing Cone o
3-16184PROD Shim /

<®> Torque to 180-200 FLb
Torque t045-55 FULb 2775311 Bolt (5)

3064476 Lockwasher (3)

OCT/2021 (460311) *Not lllustrated M7B-2-1-1, Rev. A, Page 3 of 3



FIGURE 2-2-1. Axles and Drive Housing
Standard Axle Suspension

N

Servies irom the Ground Ug™

3001041 Hex Nut 5/8 (8)

3064482 Lockwasher 5/8 (8)
3027042 Hex Jam Nut 5/8 (16)

2797811 Bolt Flt Hd Soc 5/8 x 1-3/4 (16)

2797861 Bolt Flt Hd Soc 5/8 x 3 (8)
Torque to 80-90 Ft/Lbs @

(T) Torque to 80-90 Ft/Lbs
680017 Side Wear Plate (16)

75760059 Axle Travel Stop Plate (8) Co A\
Used on S/N 800508 Only <::f
A-25371 Stop Plate (8) RV 1™ [680099 Wear Plate Kit Includes
& Qty 8 of 680016 Front Wear Plate
2776087 Bolt 3/4 x 2-3/4 (24) )
OnSNSS08 Oy Qty 16 of 680017 Side Wear Plate
2776071 Bolt 3/4 x 2 (24)

3065928 Lockwasher 3/4 (24)

(T)Torque to 140-160 Ft/Lbs @ :
ﬁ %/— 9547 Inner Spring (8)
% 9548 Suspension Spring (8)

680016 Front Wear Plate (8)

9521 Outer Spring (8)

B-4726-1 Pin (8) A-32791 Spacer (8)

A

@ Torque Required
*Not Illustrated M7A-2-2-1, Page 1 of 1

JAN/2015 (96800018)



‘0)Y) Nordco
a Wabtec‘ck:o‘rﬁpa‘n"y

Parts Sales 1-8

2775997 Brake Cage Bolts
{Stored at Rear of Machine)

750240 Brake Cylinder (1)
SK-750240 Seal Kit (1)

3626150 Brake Compression Spring (1)
700370 Spring Retainer (1)

700309 Red End Clevis (1)
Includes Pin and Cotter

2799 Cotter Pin 1/8 x 1-112 (2)
700369 Clevis Pin (1)

w&n%\
TO FRAME )

802303 Brake Arm Pin (2) M
3070623 Cotter Pin 3/16 x 1-1/2 (4)

LAST VERIFIED: MAR/2023

FIGURE 3-1. HYDRAULIC BRAKES

Cobra Style
21880006 Breather {1)
WELDED 700317 Cylinder Cap End Pin (1)
RAME
700287 Brake Arm (2)

3607475 Spring (Part of Arm)

See Note Box Below
3801052 Grease Fitting (2)

00329 Brake Retainer Washer (6)

,, 7
é;— 620115 Retaining Ring 2-1/4" (2)

700319 Keeper Plate ;1&
2774526 Bolt, 516 x 7/8 (2)
3064467 Lockwasher (2)

21800099 Brake Head Bracket (2)

3042025 Nut 1/2-13 (2)

70900080 Brake Shoe 24" (2)

2775371 Bolt, 112 x 4172 (2)

NOTE
Q If replacing spring,
tack weld in three
places at bottom
of bolt head.

3060500 SAE Flat Washer 1" (4)

*Not lllustrated M7B-3-1, Rev. B, Page 1 of 1



¢ |

F

’ | )

SHEET NO. | ALL INFORMATION CONTAINED ON THIS DRAWING 1S CONSIDERED TO BE BOTH

N097805003DWG [/ 1 |CONFIDENTIAL AND PROPRIETARY B1 NORDCO INC WO USE OR REPRODLCT ION

THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC

SURFACE PREPARATION:

WELD SLAG AND SPATTER TO BE REMOVED. ENTIRE
UNIT THEN CLEANED AND APPROPRIATELY PRIME-
PAINTED ONE COAT.

34970001
MATN FRAME

CUSTOMARY:

ALL DIMENSIONS
IN INCHES

e, |9

THIRD ANGLE
PROJECTION

PRODUCT:

MT

IMPLIED TOLERANCES

FRACTION | & 1/8
X + .06

DESCRIPTION:
CAGING BOLTS STORAGE INSTALLATION

XX + .03
T 010 SIZE SCALE DRAWING CODE NUMBER REV.
NACHINE FINISH -—
/\|PRODUCTION RELEASE 8/;&0 600278 | & tmissoncais C 1781 97805003DWG
T il A I IRl [N G T o ]
6 F t 0 C 8 A




FIGURE 5-1. Drive Shafts

1 . e i
,* FUNK /,/ P
3042025 Locknut 1/2 (2) | TRANSMISSION
i 2779310 Bolt, 1/2 x 1-3/4 Grade 8 (4
\ L ;@\\v\ PN 5800\5\?\ ]\ 3064476 Lockwasher (4) “
- %‘?\9" e L !
ﬁ _ = ; ~ 700439 Transmission Mtg Bracket (2)
700510 Rear Center Drive Shaft Spacer (1) o ~———— 9533 Flange Yoke (1)
e g
e 9537 Journal & Bearing Kit (1)
T
3?:“ 2779302 Bolt, 1/2 x 1-1/2 Grade 8 (4) Funk Transrmission

3064476 Lockwasher (4)
9550-10 Drive Shaft 3.5" (1)

' \ - 580053 Center Bearing (1)
// '\
e %»,}6"" 580054 End Yoke (1)
< 2775346 B
_ olt, 1/2 x 3-1/4 (2%
~ 3060477 SAE Washer 1/2 (2)

—— 9534 Slip Yoke (1)

9550-9 Drive Shaft 3.5" (1)

9537 Journal & Bearing Kit (2)

August/2010 (460358) *Not Illustrated

Components Not Shown:

Temp Gauge: 580057
Temp Sender: 580056
Filter Element; 580048
Pressure Sender; 580042
Charge Pump Kit: 660202
24VDC Coil: 520270

Drive Shaft Components
Not Shown;

Bearing Strap Kit: 9519-1

M7A-5-1A, Page 1 of 1



FIGURE 5-3. Torque Arms

@/ 4120 Spherical Bearing (1)
B B-4726-1 Pin (2)
@@\M < /

4731-5 Thrust Washer (2)

\@ . @/ﬁ 4120 Spherical Bearing (1)

B-24939 Torque Arm - Straight (1) )

A-10973 Pin Spacer (2)

N

% B-4726-1 Pin (2)
8

4731-5 Thrust Washer (2)

/

802063 Torque Arm - Curved (1)

A-27236 Bushing (1) 4120 Spherical Bearing (1)

Jan/2010 (96800018) *Not Illustrated M7A-5-3, Page 1 of 1



M FIGURE 6-1A. Battery Box
rdco

Service from the Grovnd Up™

Ground on Frame

Battery Disconnect (Negative)
Inside Cab
John Deere Engines
NOTE:
Battery Disconnect (Positive)
Inside Cab
Cummins Engines

87140663 Battery Cable #00 (1)

Emergency Pump

To 90A Circuit Breaker 1
520201
inside Cab

87140734 Battery Cable #00 (1)
NEGATIVE TERMINAL 620092 Steel Locknut (1) 87168785 Battery Cable #4 (1)
Terminal: 520241
“ - \ On Engine
‘ A

Black Boot: 19891501

87168775 Battery Cable #4 (1)

POSITIVE TERMINAL
Terminal: 520242
Red Boot; 19891502

5198220 Battery (2)
12V 1300 CCA

Starter on Engine

20092758 Battery Box ;2)

2774791 Bolt 3/8 x 1-1/4 (8

288 ? 8;(1) thkK?at%,% ES}( ) 87140350 Battery Cable #00 (1)
ex Nu

K027 Trim (24) 87140518 Battery Cable #00 (1)

Ground on Frame

87140679 Battery Cable #00 (1)

87140664 Battery Cable #00 (1)

POSITIVE TERMINAL
Terminal: 520242
Red Boot; 19891502

NEGATIVE TERMINAL
Terminal; 520241
Black Boot: 19891501

NOV/2013 (96800035) M7A-6-1A, Page 1 of 2



FIGURE 6-1A. Battery Box

Parts Sales
1-800-647-1724

Service from the Grovnd Up™

—— 20092758 Battery Box (1)

/ [— 2687282 Soc Hd Button Screw (4)

5198220 Battery (1)

8008715 Drawer Slider (2)

3050464 SAE Washer 1t (12 7 - 30635002 Pull Out Drawer (1)
3042013 Locknut 1/4-20 (12)

Not Shown: 0658100 Trim, Vinyl Protective x 12 inches (AR)

NOV/2013 (96800035) M7A-6-1A, Page 2 of 2



24574204
Broom Clamp (8)

B-27738 Broom Element (16)

2775826
Bolt 5/8-11 x 2.25"(8)

FEB/2012 (460273)

*Not Illlustrated

FIGURE 6-3. Frame Accessories
Rail Sweeps

M7A-6-3A, Page 1 of 1



3043028 Lock Nut 3/4" (8)

— 21670032
Mitten Style Hitch (2)

2776061 Bolt 3/4-10 x 1-3/4 (8)
3064488 Lockwasher (8)
3060488 Washer (8)

Jan/2010 (Various)

FIGURE 6-4. Frame Accessories

3043028 Lock Nut 3/4" (8)

21670031
1 Hole Reinforced Hitch (2)

WY

P4
P
7
¥4

\— 2776061 Bolt 3/4-10 x 1-3/4 (8)
3064488 Lockwasher (8)
3060488 Washer (8)

*Not Illlustrated

Hitches

3043028 Lock Nut 3/4" (8)

\~ 2776061 Bolt 3/4-10 x 1-3/4 (8)

3064488 Lockwasher (8)
3060488 Washer (8)

M7A-6-4, Page 1 of 1



FIGURE 6-5. Frame Accessories

Decals and Plaques

690177 Front Lube Chart

690178 Center Lube Chart

690162 Front Brake Lockup

56404927 Valve Open/Clos
(On Hyd Tank at Suction Filte

)

A-31369 Jack Here

690161 Rear Brake Lockup

690179 Rear Lube Chart
690032 110V Hyd Tank Heater (Opt)

690195 Broom Junction Box

A-31369 Jack Here

A-31371 Lift Here

Other Decals are Same
as shown on Page 1.

M7A-6-5, Page 1 of 2

*Not Illlustrated

Jan/2010 (Various)



FIGURE 6-5. Frame Accessories
Decals and Plaques

—
Not Shown: 630042 Nordco Logo i ﬂ 56420004 Pinch Point

29300083 Tranny Fill
29300088 Auger Fill

29300014 Nordco Logo . g ' >
\\ ! / : : . S

. / X 2 y A-31371 Lift Here
é /7 ' '
< : / > ~—— 690156 24V System

QY ’
\ v“v*_“ @ 56405131 Jump Start

2930031 Door Must Be Securely...
Inside of Door

A-31371 Lift Here

56420012 Lockup Point
Decals on Engine:
A-31369 Jack Here 56420007 Exhaust Emissions
56420004 Pinch Points 690180 Machine Specs
. 29300014 Nordco Logo
56424502 ECU Warning 56420003 Do not Climb Under 690182 Model M7 Decal
56420002 Watch Your Step 56424502 ECU Warning
29300186 Hearing protection Required 690035 Ether Warning
56420001 General Safety Cautions 690031 110V Engine Block (Opt)
A-31369 Jack Here 690034 110V Qil Pan Heater (Opt)

A-31371 Lift Here
56420004 Pinch Points

Jan/2010 (Various) *Not Illustrated M7A-6-5, Page 2 of 2


bhargens
Typewritten Text
Not Shown:
29300083 Tranny Fill
29300088 Auger Fill


FIGURE 7JD-1. JOHN DEERE ENGINE
6068HF485 Tier 3 with AC Compressor

ITEM PART UNITS PER
NOTI C E NO. NO. DESCRIPTION ASSEMBLY
. . . . . . . 12¢ 600LWD Oil Pan Heater ..........ooocveieeiiiiiiiiieeeenn, 1
Due to the different configurations available for engines, drawings will not 13¢ 47865K23 Heater Shutoff Valves...................._ 2
be provided. The following list details this engine only. 14 10285218 REVEISIDIE FaMN..........ovvveeeeseeeeeeeeeeeesrreenn, 1
When calling Superior Diesel for support on this Engine, --  Contact Nordco Filter (Flexairre 14094).........c.cccuu.... 1
Reference the ES Code number listed below. Make certain you 15¢ 47865K22 Brass Shutoff Valve (for Coolant Cond.) .. 2
Have the S/N of the engine available at time of service call. 16 7028300 Air Restriction Gage (Informer 25).......... 1
17 600268 RadiAtor ....ccevieiiiiiiiiieiee e 1
ESSO?OQ 18¢ 90-0174 AC PUMP o 1
19¢C 90-0135 Winterguard Removeable Cover .............. 1
20 520224 Engine Harness........cccccvevviii i 1
Rated Horsepower: 275hp@2500 rpm 21 5190300 Engine Dome Light...........cccceiiiiiiiiis 2
Operating RPM: 2500 rpm high idle CONSUMABLES/WEAR ITEMS:
1100 rpm low idle
31 3894518 Primary Fuel Filter ..........cccoviiiiniiin 1
See Next Page for More Detail 31 3894519 Final Fuel Fiter .......c..cccooeoeveeieeeee, 1
32 3894507 Ol FIlter vt 1
33¢ R131434 Serpentine Belt ........ccccoovviiiiiiiiiiiiies 1
35 3894504 Coolant Filter Element)............................ 1
ITEM PART UNITS PER 36 3894528 Primary Air Filter ........cccccoo oo 1
NO. NO. DESCRIPTION ASSEMBLY 37 3894530 Safety Air Filter .....................c 1
1 31750335 John Deere 6068 Tier 3.....ccccccvveveeeeeeeesenns 1 CONSUMABLE X-REF LIST
2 90 Amp Circuit Breaker.........cccocoevevninenen. 1 DESCRIPTION OEM P/N NAPA P/N WIX P/N
3 AMpP AIRErNALOr ........vveeeeiieiiiiiieeiee e 1 Primary RE529643 3977 33977
7 600117 Water Temp Sender ........ccoocoveeevviiieeennnnnn. 1 Fuel Filter
8 600118 Oil Pressure Switch (12 pSi)......ccccvveeeeeennn. 1 Final Fuel Filter E522878 3978 33978
9 96760104 Drive Assembly (Funk)..........ccccceeviiiennnne 1 Qil Filter RE504836 7750 57750
-- 65558925 Pump Drive DipsticK.........cccooeuiiieeneaann. 1 Serpentine Belt R131434 N/A
-- 37030248 (O R {1 Vo S 1 Coolant Filter NF2088 4088 24088
-- 10213738 Pump Adgpter 13T/1AT i, 1 Primary Air Filter P537876 2803 42803
- 4028011 Bell Housing Cover ... 1 Safety Air Filter P537877 2804 42804
- 4028060R Drive Shaft ......cccccvviiiiiiiee e, 1
-- 40281589 Drive Plate.....ccooooeiiiiiiiiiiececcecccececeee, 1 € This is a Superior Diesel Part Number
- 10213813 Sleeve Adapter..........cccceeei 1 & This is a McMaster Carr Part Number
10€ FG-7BN Oil Drain Valve ... 1
11 Engine Enclosure Harness ....................... 1 See Next Page for Engine Air/Exhaust Components
OCT/2010 80-7JD-1, Page 1 of 2




FIGURE 7JD-1. JOHN DEERE ENGINE
6068HF485 Tier 3 with AC Compressor

BELT ROUTING

OCT/2010 80-7JD-1, Page 2 of 2



FIGURE 7-1. Engine
Remote Engine Drain

TO DRAIN VALVE 3875 Hose Clamp, Gear Type (2)
ON ENGINE

~
1980765 Adapter (1) /% “a 8
*\ /7 TAA2F12 rimped Fiting (2
~

AN ©
4599305 Hose 5/8" EPDM (4 Feet

1971550 Male Bulkhead Connector (1 } W
/ N
\
800156 Engn O

~_ Drain Deca (1)
~N

1606982 Ball Valve (3)

1558644 Pipe Plug (3)

Jan/2010 (460345) *Not Illustrated M7A-7-1, Page 1 of 1



M FIGURE 7-2. ENGINE
rdco Espar Heater Option

Service from the Ground Up~™

JAN/2010 This part sheet contains multiple pages M7A-7-2, Page 1of2



N....

Service from the Ground Up~™

Espar Heater M7 (Option)

FIGURE 7-2. ENGINE
Espar Heater Option

Espar Heater M7 (Option)

Stock code Description Qty u/m Stock code Description Qty u/m

8986 HEATER,ESPAR 24 VOLTS EA FR FRAME ITEMS 0] EA
600070 COMBUSTION AIR BLOWER | 1 EA 1954065 ADPT 1.062-12F JIC X 3/4P 2 EA
600071 SEAL | 1 EA 1992196 NIPPLE,3/4MNPT-3/4BARB BRASS 4 EA
600072 WATER PUMP | 1 EA 1606982 VALVE,BALL 3/4 NPT LOCKABLE 2 EA
600073 TEMPERATURE SENSOR | 1 EA 1971165 ADPT 1.062-12 X 3/4MP 2 EA
600074 OVERHEAT SENSOR | 1 EA 0227-12-12 ADAPTER TEE 2 EA
600075 FLAME SENSOR | 1 EA 1505031 BUSH HX 3/4X1/2 2 EA
600076 SEAL | 1 EA 3799-185 ELBOW, 90DEG. 2 EA
600077 SEAL | 1 EA 1971550 ="ADPT,BULKHEAD-12 TO 3/4" NPT" 2 EA
600078 SEAL | 1 EA FT FUEL TANK 0 EA
600079 O-RING | 1 EA FD4510030404 QUICK DISCONNECT FEMALE 1 EA
600080 O-RING | 1 EA FD4510020404 QUICK DISCONNECT MALE 1 EA
600081 O-RING | 1 EA 1992205 COUPLING 1/4 NPT-1/4 HOSE BARB 1 EA
600082 FUEL METERING PUMP | 1 EA 2076040 ADPT 9/16-18 TO 1/4 NPT 1 EA

690200 DECAL,ESPAR HEATER VALVE 1 EA 2101-4-4 ADAPTER 1 EA

EH*xxasskkxxxx

690030 DECAL,ESPAR CAUTION 1 EA ol FHAFXESPAR HEATER HHFxskkkdksddrx 0 EA

56407061 PLAQUE,ENG COOLANT VLVS 1 EA 3064464 WASHER LOCK .250 1 EA

690201 DECAL,ESPAR HEATER VALVE EA 3001011 NUT HEX .250-20 1 EA

4599310 HOSE,.75 I.D. LOW PRES 45 FT 2775301 CPSCR HX .5X1.5 2 EA

500695 HOSE PACKAGE,ESPAR HEATER M7 1 EA 3060476 WASHER SAE .500 2 EA

4599305 HOSE,HEATER 5/8 ID EPDM FT 3042025 LOCNUT HEX 1/2-13 2 EA

4599305 HOSE,HEATER 5/8 ID EPDM 11 FT 4599305 HOSE,HEATER 5/8 ID EPDM 11 FT

3875 HOSE CLAMP GEAR-TYPE 4.00 EA 3875 HOSE CLAMP GEAR-TYPE 4.00 EA

HTHoedededkesdedeksdesdodk

* FxAFXHYD TANK 0 EA

1992196 NIPPLE,3/4MNPT-3/4BARB BRASS 2 EA

43800030 ="HEATER,HYD TANK 16" H20/0IL" 2 EA

3856 HOSE CLAMP GEAR TYPE 10.00 EA

1980768 ADPT 1.06-12M JIC X3/4MP BRASS 2 EA

JAN/2010 This part sheet contains multiple pages M7A-7-2, Page 2of 2




FIGURE 7-C1. CUMMINS TIER 3ENGINE

N....

Service from the Ground Up~™

Cummins Tier 3 Engine Cummins Tier 3 Engine
Stock code Description Qty uUu/m Stock code Description Qty u/m

460450 ASSY,ENGINE CUMMINS TIER 3 1 EA 520311 HARNESS, CUMMINS TIER 3 ENGINE 1 EA

480147 DRAWING, LIFT LUGS ACCESS 0 EA 520319 HARNESS, OEM POWER TIER 3 1 EA
600250 | ENGINE,CUMMINS QSC8.3 C305 1 EA 520036 CABLE,BATTERY 3/0 SIZE 3 FT
600256 ASSY, FILTER COMPRESSOR | 1 EA 8866 LUG, BATTERY CABLE 2 EA
600257 FILTER, OIL CUMMINS QSC8.3 | 1 EA 690220 DECAL, ENGINE DIAGNOSTICS 1 EA
600258 FILTER, FUEL CUMMINS QSC8.3 | 1 EA 5125472 SWITCH,NGR ROCKER (BASE) 1 EA
600259 FILTER, FUEL WATER SEPARATOR | 1 EA 520036 CABLE,BATTERY 3/0 SIZE 6 FT
600260 FILTER, AIR OUTER | 1 EA 8866 LUG, BATTERY CABLE 2 EA
600261 FILTER, AIR INNER | 1 EA 520032 CABLE,#4 GAUGE BATTERY 78 IN
600262 STARTER MOTOR, CUMMINS QSC 8.3 | 1 EA 8896 WIRE TERMINAL PANDUIT 1 EA
600263 ALTERNATOR, 24V 140 A | 1 EA 8889 LUG, PANDUIT 1 EA

0779 ="BOLT HEX. HD. 5/8"-11 x 2" 4.00 | EA F FRAME ATTACH skt 0 EA

3060045 WASHER,HARDEND FLAT 5/8 X 1.75 8 EA 2775321 ="CPSCR HX .50-13 X 2™ 6 EA

3042028 LOCNUT HEX 5/8-11 4 EA 3042020 LOCNUT HEX 3/8-16 1 EA

APt dee ek

* SeddeRsedode AGGY ] Hededidodoior 0 EA 1484-30 BOLT,HEX HD 12MM 1.75 X 25MM 1 EA

0102-8-4 REDUCER PIPE THREAD 1 EA 3060476 WASHER SAE .500 1 EA

Y ———

2102-8-8 ADAPTER 1 EA * ke MISC 0 EA

01CP-4 ADAPTER 1 EA 680012 ANTIFREEZE,HEAVY DUTY 0 L

3799-41 COUPLER, BRASS 2 EA 29300027 DECAL,ECM SHUTDOWN NOTICE 1 EA

802250 HOSE,A/C SUCTION M2-14 1 EA 10213818 SPLINE,ADAPTOR PUMP ENG CUMMIN 1 EA

802251 HOSE,A/C PRESSURE M2-14 1 EA 96800024 ASSY,REMOTE DRAIN ENGINE OIL 1 EA

802252 HOSE,A/C TO DRIER M2-14 1 EA 1606982 VALVE,BALL 3/4 NPT LOCKABLE 1 EA

FY e

* sl --1) A Seleisieleisiaieisiaisioiol 0 EA 1558644 PLUG,PIPE 3/4 SQHD 1 EA

500818 PUMP, GEAR 2.46 CU IN /REV 1 EA 44253960 HOSE,5/8 ID W/#12 FEM SWVL 1.00 | EA

2080685 ELBOW,45DEG -20 O-RING/FLARE 1 EA 3875 HOSE CLAMP GEAR-TYPE 1.00 | EA

FE

* FAIIAIIAK ASSY G HAHAAA A KA AK 0 EA 1971550 ="ADPT,BULKHEAD-12 TO 3/4" NPT" 1 EA

2080460 ELBOW,FLARE/O-RING MALE 10 1 EA

E ELECTRICAL kst 0 EA

520036 CABLE,BATTERY 3/0 SIZE 2 FT

8866 LUG, BATTERY CABLE 2 EA

JAN/2010 M7A-7-C1, Page 1lof1l



rdco

Servies irom the Ground Ug™

3880323 Return Filter 7 mic (2)
includes:

3894289 Element

5193975 Pressure Switch
ALFT503 Gasket Kit

2774801 Bott, 3/8 x 1-1/2 (8)

(G-066 Filter AssemEly

aka
3874980 Filter w/
3890980 Element

JULY/2013 (460302)

FIGURE 8-1. Hydraulic Tank
170 Gallon

3064470 Lockwasher 3/8 (8)
3001021 Hex Nut 3/8 (8)

2774771 Bolt, 3/8 x 3/4 QB?
3064470 Lockwasher 3/8 (18)

700350 Tank Cover (1)

| 35826455 Cover Gasket (1)

21880019 Spin On Breather

/ 500624 Hydraulic Tank 170 Gallon (1)

78942660 Temperature Switch (1)
aka 500639 Temp Sender

500619 Suction Strainer (1)
Includes:

G-009 Liquid Level Gauge (1) 500092 Element

2775041 Bolt 7/16 x 1-1/4 (6)
3064473 Lockwasher (6)
3060473 SAE Flat Washer (6)

Bolt

Lockwasher 43690010 §4 Pumps;

43690008 (3 Pumps
Suction Manifold (1)

2065683 Tee (1)

*Not Illustrated M7A-8-1 Rev C, Page 1 of 1



Parts Sales
1-800-647-1724

rdco

Hydraulic O Cooler
(Mscro Swalch Settings)

210F
180 F
160 F
140 F
120 F

]
.
.
(.
w100 F

AUG/2013 *Not lllustrated

FIGURE 9-1. HYDRAULIC OIL COOLER

S/N 800300 and Above

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE
1 500385 Hydraulic Oil COOIEr ........ccevveeeeiiiiiiiiieeeeeeies 1
-- 500383 R O10 o] (5] g 0] (I 1
-- 500384 R 00 [0 (=Y gl == o SR 1
2 660121 Controller Kit........ooveeieiiiiieie e 1
2A 96391051 I O1a] 111 70]|[=T TR 1
2B 7022557 ... Temperature SEeNSOor .........ccccccevvivieiiienennn. 1
2C* 2076046 . Adapter #8 O #6....vveeeiiee e 1
3 0603-20-16 Reducing Adapter.........ccouveeiieinniiiiiiieeiee s 1
4 053T-20-20 Tee Adapter ... 1
5 802337 Cooler Mount Flat..........coceveiiiiviieieiiiieceeeeiees 2
6 2503-20-20 90° EIDOW ..o 1
7* 802335 Removable Cooler Mount ..........ccccoeevvveerernnnn. 1

Mounting hardware:

10 0339 3/8" X 2 BOlt .o 8
11 2735 3/8" SAEWaSher .......oovvveeeiiiieeeeieeeeeee 8
12 2762 3/8” LOCKWASNEN .....ccovviiiiiiiiiiiee e 8
13 2506 T S VLU | R 8

80D-09-1, Rev. A, Page 1



FIGURE 10-1. Fuel Tank
150 Gallon

810647 Fuel Level Sender (1)
aa

5194980 RH Sender
5194983 LH Sender

700368 Fuel Tank 150 Gallon

2179291 Bok 112 x 1-114 (3
\/
-

F-426 Ball Valve %
1982285 Elbow, 90 © »’ N

0103242 Adapte 1) ﬁ 1982255 Elbow, 34 P 1
1998676 Cap (1)

/ 22840030 Filler Cap (1)

6090178 Strainer 8" (1)

06CP-8 Cap (1) Optional Level Gauge Assembly (810964) Not Shown

* M7A-10-1, Page 1 of 1
Jan/2010 (460303) Not Illustrated



TO DRAIN VALVE
ON FUEL TANK
- 500694 Hose with one straight
N and one 90" fitting (1)
1980765 Adapter (1) ™~
\\
\\
\\
1971550 Male Bulkhead Connector (1) ﬁ 'L
™~

FIGURE 10-2. Fuel Tank
Remote Drain (Option)

™N
2 RN
TN, !
[ / N
) 800194 Fuel
N Drain Decal (1)
~N
1606982 Ball Valve (1)
1558644 Pipe Plug (1)

Jan/2010 (460346) *Not Illustrated

M7A-10-2, Page 1 of 1



FIGURE 11-1A. Front Plow

Service from the Ground Ug™
A-5200-41 Keeper Plate (1)
2775041 Bolt 7/16-14 x 1 1/4 (2)
700289 Link Arm (1) 3064473 Lockwasher (2)
B-40587 Link Arm Pin (1)
3801 052 (1) Grease Fitting
7500-227 Plow Lift Cyfinder (1)
500799 Seal Kit
A-5200-21 Keeper Plate (1)
2774521 Bolt 5/16-18 x 3/4 (2)
6521 Self-Aligning Bearing (2) —— 7666 Internal Retaining Ring (4) 3064467 Lockwasher (2)
S i\ F-611 Check Valve (2) saresPntl
A-27763 Bushing 2" (4 i - eck Valve
e ] I
|
2774573 Bolt 5116 x 2 (4)
3064467 Lockwasher (4)
, 3001018 Nut (4)
7667 Internal Retaining Ring (2) . $\'
A-40596 Bushing 3" (2) R 860535 Bushing 1-1/2" (4)
] B-40587 Link Arm Pin (1)
860551 Front Mount (1) 3801 052 (1) Grease Fitting

=

~.

MAR/2014

G

A-5200-41 Keeper Plate (1)

S 2775041 Bolt 7/16-14 x 1 1/4 (2)
3064473 Lockwasher (2)

*Not lllustrated M7A-11-1A, Page 1 of 7



FIGURE 11-1A. Front Plow

N

Servies from the Ground Ug™

B-40609 Pivot Pin (1) ——@%

~,

~o_ [ A-40608 Spacer (1)
%— 2776111 Bolt 3/4 x 4 (1)

A-5006-21 Cotter Type headless Pin (1)

3060073 Washer (2) 4}

3070629 Cotter Pin (2) —\’

860574 Lift Arm (1) A-40594 Thick Washer (2)

6 A6500-7 Bushing (2)
LN () .
§ A-40595 Thin Washer (2)
Q ~ \\
' A-5200-31 Keeper Plate (2)
B-40579 Pivot Pin (1) \ B-40588 Lower Pivot Pin (2) 2174781 Bolt (4

3301052 Grease Fiting 3064470 Lockwasher (4)
1667 Internal Retaining Ring (2)

MAR/2014 *Not Illustrated M7A-11-1A, Page 2 of 7



FIGURE 11-1A. Front Plow

Servies from the Ground Ug™

2776051 Bolt 3/4 x 1-1/2 (1)
2774531 Bolt 5/16 x 1 (4)
3064488 Lockwasher (1) 3064467 Lockwasher (4)

810491 Cylinder Pivot Pin (2)
3801052 Grease Fitting A-5200-61 Keeper Plate (2)

A-40548 Plow Hinge Rod (1)
/ 860535 Pivot Bushing (4)

7500-120 Cylinder
500799 Seal Kit

810223 Main Plow Blade (1)

2775851 Bolt 5/8 x 3-1/2 (7)
3060483 Washer 5/8 (7)
3042028 Locknut 5/8 (7)

840167 Blade 4-Hole 3/4" BTl (2)
840166 Blade 4-Hole 1/2" BTI (2)

860130 Element Clamp (2)

2774401 Bolt 1/2x 6 (4)
3042025 Locknut (4)

B-40792 Plow Element (Derby)(20)
B-40791 Plow Element (Nova)(20)
B-27738 Plow Element (Polyco)(20)

840165 Blade, 3-Hole 3/4" BTI (2) age 3of 7
840164 Blade, 3-Hole 1/2" BT! (2)

MAR/2014



FIGURE 11-1A. Front Plow

Servies from the Ground Ug™

2776081 Capscrew 3/4 x 2-1/2 (4)
3060489 3/4 Washer (4)
3043028 Lock Nut (4)

B-27614 Rubber Wear Pad (2)

Not Shown:
1454 Elevator Bolt (5)
3042020 Locknut 3/8 (5)

/— 802213 Plow Center Cover (1)

2776071 Bolt 3/4 x 2 (4)
3060488 Flat Washer (4)
3043028 Lock Nut (4)

802212 RH Upper Snow Curl (Shown) (1)
802211 LH Upper Snow Curl (1)

802216 RH Lower Curl (Shown)(1)
802215 LH Lower Curl (1)

2775836 Bolt 5/8 x 2-3/4 (4)
3060043 Flat Washer (4)
3042028 Lock Nut (4)

802217 Lower Curl Blade (2) 2775821 Bolt 5/8 x 2 (5)

3060044 Flat Washer (5)
3042028 Lock Nut (5)

MAR/2014 *Not lllustrated M7A-11-1A, Page 4 of 7



FIGURE 11-1A. Front Plow

radco

Servies from the Ground Ug™

3042028 Locknut 5/8-11 (6)
3060483 SAE Washer (6)
3064482 Lockwasher 5/8 (6)

3042025 Hex Nut 1/2 (4)
3060477 Flat Washer (4)

840151 Tie Jumper Adapter

2602575 Carriage Bolt (6)

840152 Front Skid Shoe 3042028 Locknut Grade 5 (6)

3060482 SAE Washer 5/8 (6)

Assembly 800069
Assembly 800054

B-32383 Std Tie Jumper (1)

0795 Bolt 5/8" x 3 Grade 8 (6) /

MAR/2014 *Not Illustrated M7A-11-1A, Page 5 of 7



FIGURE 11-1A. Front Plow

3065928 Lockwasher 3/4 Plated (6)

3001051 Hex Nut 34 () B-25076 Protection Plate

B-27862 Blade Shim

2776141 Bolt 314 x 5112 (3)

2776151 Bolt 3/4 x 6 (3) j

Assembly 802363

B-25076 Protection Plate

3060482 SAE Washer 5/8 (6)
3042028 Locknut 5/8 (6)

Assembly 800055

2446 Plow Bolt (6)

B-27665 Ski Type Jumper (1)

MAR/2014 *Not Illustrated M7A-11-1A, Page 6 of 7



7 800-847 1724 FIGURE 11-1A. Front Plow

2775321 Bolt 112" x 2 (1)

3301170 Clevis Pin (1) 3060476 SAE Washer 1/2 (2
3070315 Cotter Pin (1)
3042025 Locknut 1/2 (1)
A-40606 Thick Shim (AR)
A-40607 Thin Shim (AR) 1 '
) ’ 750235 Lockup Cylinder (1) 13304003 Plow Retainer Bar (1)
S \ A-27462 Spacer
- ) 3027191 Jam Nut 1/2 (1) ) )
~_ 620049 Cylinder Clevis (1)
) Includes Clevis Pin

A-410601

LOCKUPS

MAR/2014 *Not lllustrated M7A-11-1A, Page 7 of 7



FIGURE 11-2. Front Plow
High Speed V-Plow

3001071 Nut 1" (6) : L~ 802364 High Speed V-Plow (120%) (1)

802371 Locking Plate (3)

2775826 Bolt, 5/8 x 2-1/4 (16
3060482 Washer, 5/8 (32
3042028 Locknut, 518 {16
Typical for flanging plate

Weldment at back
assembly

side of plow

802365 Mounting Pivot (1)

3060500 SAE 1" Washer (6) R P
- Ilr! . A
2776602 Bolt, 1" x 3-1/2" Grade 8 E}B} — (&2

Torque to 680 Ft./Lbs.
cﬂ*/

A ANRAR Ritchina (T f

802366 Inside Flanging Plate (2) — 802367 Outside Flanging Plate {2}

With Blade Cutouts (Standard)

Feb/2011 (802368) *Not Illustrated M7A-11-2, Rev. A, Page 1 of 3



FIGURE 11-2. Front Plow
High Speed V-Plow

3001071 Nut 1 (6) 802364 High Speed V-Plow (120 (1)

802371 Locking Plate (3)

2775826 Bolt, 5/8 x 2-1/4 (16) —\
3060482 Washer, 5/8 (32
3042028 Locknut, 5/8 (16

Typical for flanging plate

Connection at
assembly

back side of plow

802365 Mounting Pivot (1)

3060500 SAE 1" Washer (6) o P o
2776602 Bolt, 1" x 3-1/2" Grade 8 Le)s. {65

Torque to 680 Ft./Lbs. o

802366 Inside Flanging Plate (2) \— 700250 Outside Flanging Plate (2)
A-40596 Bushing (2)

With Straight Outside Flanging (Option)

Feb/2011 (802368) *Not Illustrated M7A-11-2, Rev. A, Page 2 of 3



FIGURE 11-2. Front Plow
High Speed V-Plow

3001071 Nut 1* (6) —l 802364 High Speed V-Plow (120%) (1)

802371 Locking Plate (3)

2775826 Bolt, 518 x 2-1/4 (16
3060482 Washer, 58 (32
3042028 Locknut, 5/8 {16

Typical for flanging plate
assembly

Connection at
back side of plow

802365 Mounting Pivot (1) g
3060500 SAE 1" Washer (5) N,
2776602 Bolt, 1" x 3-112" Grade 8 61\.. :

Torque to 680 Ft./Lbs. N
o f
A-40596 Bushing (2)

802366 Inside Flanging Plate (2) L 700278 Outside Flanging Plate (2)

With Protective Outside Flanging (Option)

Feb/2011 (802368) *Not Illustrated M7A-11-2, Rev. A, Page 3 of 3



FIGURE 11-2-3. FRONT PLOW
Sliding Door Options

Sliding Door with Hard-Ox Blades
Sliding Door with BTI Blades

MAR/2006 (802373) *Not Illustrated 81C-011-2-3, Page 1



Parts Sales
1-800-647-1724

Service from the Grovnd Up™

AUGUST/2012

FIGURE 11-3. Front Plow
LOCKUPS OPTION

2775321 Bolt 1/2" x 2 (1)
3060476 SAE Washer 1/2 (2)

3301170 Clevis Pin (1)
3070315 Cotter Pin (1)

3042025 Locknut 1/2 (1)

13304003 Plow Retainer Bar (1)

750235 Lockup Cylinder (1) A-27462 S
- pacer

3027191 Jam Nut 1/2 (1) _
620049 Cylinder Clevis (1)

Includes Clevis Pin

N
A-40601

LOCKUPS

OLD STYLE

M7A-11-3, Rev. A, Page 1 of 1



Parts Sales
1-800-647-1724

radco

Service from the Ground Up~

810401 Boom Motion
Cylinder (1)

810404 Rotary Blade
Tilt Cylinder (1)

700462 RH Quter Boom (Shown)(1)
700464 LH Outer Boom (1)

810492 Pin (1) —
~

810422 Bushing (2) f\

810692 Pin (1)

JULY/2012 (700465/700466)

FIGURE 12-1. Ballast Wing
Rotational Wings

A-40594 Thick Washer 1/4" (AR)
800169 Medium Washer 3/16" (AR)

700283 Rod End Pin (1)
810332 Boom Motion Pin (1)

810485 RH Inner Boom (Shown)(1)
810370 LH Inner Boom (1)

A-6500-7 Bushing (4)
Part of Frame Lug

750229 Wing Lift Cylinder
SK-750229 Seal Kit

ol _
| 5% 700313 Wing Connect Pin (4)
I i = \QQ( 1558640 Sghd Pipe Plug (4)
1559440 Cntrsnk Pipe Plug (4
! ] Jm‘% pe Plug (4)
: | A-5200-31 Keeper Plate (4)
| 2774781 Bolt, 38 x 1 (8) 6520 Bronze Bearing (2)
| £ 3064470 Lockwasher 3(8 (8)
N

700182 Cap End Pin (1)
3801230 Grease Fitting

810404 Pin (1)

|~
1

2774521 Bolt 5/16 x 3/4

— 54267240 Pivot Pin (1) .r [
N i | i 3064467 Lockwasher
! ' i J! 810447 Keeper Plate ,/
I
a L —— ,,
Ao "N Unless otherwise shown, typical Quantities shown are

(\é{g{ Q\{ ] %\\ i pin retainer and mounting hardware. per wing assembly.
N :.\‘.‘*‘a\\ {la )

*Not Illustrated M7A-12-1, Rev. B, Page 1 of 4



FIGURE 12-1. Ballast Wing
Rotational Wings

2776121 Bolt 3/4-10 X 4 1/2 (8) 3060489 Fat Wesher 314(8) '
810422 Bushing (1)
802444 RH Top Plate (Shown)(1) /

N....

Service from the Ground Up~

802443 LH Top Plate (1)
810436 Rotate Pin (1)
810406 Wing Rotate Cylinder (1)
0895 Bolt 3/4-10 X 2 3/4 (4) ~ C
3065928 Lock Washer 3/4 (8) \ [\ &
3060489 Flat Washer 3@
3

3043028 Stover Nut (8)

810425 RH Outer Door {Shown)(1)
810420 LH Outer Door (1)

3801230 Grease Fitting

2774521 Bolt 5/16 x 3/4
3064467 Lockwasher

]
|
| — 810447 Keeper Plate

Unless otherwise shown, typical Quantities shown are
pin retainer and mounting hardware. per wing assembly.

810425 Outer Door (1)

JULY/2012 (700465/700466) *Not Illustrated M7A-12-1, Rev. B, Page 2 of 4



FIGURE 12-1. Ballast Wing
Rotational Wings

N....

Service from the Ground Up~

3801230 Grease Fitting

IFJM_ - 2774521 Bolt 5/16 x 3/4
l 3064467 Lockwasher
| — 810447 Keeper Plate
L . 810492 Cylinder Pin (2)
Unless otherwise shown, typical Quantities shown are
pin retainer and mounting hardware. per wing assembly. 2775311 Capscrew 1/2 X 3/4 (2)
P 3064476 Lock Washer 1/2 (2)
<& :
S 2 810345 Door Pivot Pin (1) v
E;a 2776421 Capscrew 3/4 X 4112 (1)

2774521 Capscrew 5/16 X 3/4 (2)

3064467 Lockwasher 5/16 (2) 810310 RH Door Assembly (1)

810447 Keeper Plate (1) Includes 810275
-~ and 810483
<3801052 Grease Fiting
~
B-4706-2 Pin (1) —

810275 Template Door
Right Hand Front
Left Hand Rear

610483 3060488 Flat Washer 3/4

3043028 Lock Nut 3/4

810403 Door Rotate Cylinder (1)
3805 Dry Seal Plug (1)

RIGHT FRONT TEMPLATE DOOR

LEFT FRONT TEMPLATE DOOR

JULY/2012 (700465/700466) *Not Illustrated M7A-12-1, Rev. B, Page 3 of 4



FIGURE 12-1. Ballast Wing
Rotational Wings

N....

Service from the Ground Up~

2775321 Capscrew 1/2-13 X 2 (2)
3064476 Lockwasher (2)

810345 Door Pivot Pin (1)
2776121 Capscrew 3/4-10 X 4 12 (1)

810457 Cylinder Mounting Plate 810300 LH Door Assembly (1)

Includes 810301
and 810457

Pivt Blade Weldment 810301

2774521 Capscrew 5/16 X 3/4 (2)
3064467 Lockwasher 5/16 (2)
810447 Keeper Plate (1)

3801052 Grease Fitting

B-4706-2 Pin (1)

3060049 Flat Washer 3/4 (1)
3042031 Stover Nut 3/4-10

810403 Door Rotate Cylinder (1)

3805 Dry Seal Plug (1)

2774521 Bolt 5/16 x 3/4
3064467 Lockwasher

RIGHT REAR TEMPLATE DOOR 810447 Keeper Plate

Unless otherwise shown, typical
pin retainer and mounting hardware.

JULY/2012 (700465/700466) *Not Illustrated M7A-12-1, Rev. B, Page 4 of 4



FIGURE 12-2. Ballast Wing
Rotational Wings
Grader Blades

radco

Servies from the Ground Ug™

840190 L-Bar Template Door Blade (1
2775841 Bolt 5/8 x 3 (4

3060483 SAE Washer (8

3042028 Locknut 5/8-11 (4

)
; 840191 Wear Liner Blade (1)
)

840182 Wear Liner Blade (1)

HARDWARE INSERTED
Eg FROM INSIDE FACE

840202 L-Bar Inner Door Blade (1)
2775826 Bolt 5/8 x 2-1/4 (5)

\

]

)

2ANRNA483 SAFE Wacher (10
VVVVTVV Witk ¥FYUWIIWI \ i

v

3042028 Locknut 5/8-11 (5

840190 L-Bar Template Door Blade (1)
840181 L-Bar Outer Door Blade (1) 3567(;:1588;13 igltVSIB r): 3 Eg;
2775841 Bolt 5/8 x 3 (4) ; asher
3060483 SAE Washer (8) 840191 Wear Liner Blade (1) 3042028 Locknut 5/8-11 (4)
3042028 Locknut 5/8-11 (4)

BTl GRADER BLADES

April/2014 (460386 RH/460387 LH) M7A-12-2, Rev. A, Page 1 of 1

*Not Illlustrated



H

NO SHEETNO. | ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH
700465 11 CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION
THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC.
Q
Q

16/26/30/31/40

32/33/34

21/26/30/31/41
20/26/30/31/40

37,38
23/29/42

1712613013141,
14) 13 241263031140 (9135136

2212613013140

BILL OF MATERIALS

o, CRUATERAL feo | 7 PART NAME sz
1 810485 1 BOOM, RH INNER WELD'T

2 700462 1 BOOM, RH OUTER WELD'T

3 802444 1 PLATE, TOP WELD'T RH

4 810416 1 INNER DOOR RH

5 810425 1 DOOR,OUTER WELD'T RH

6 810300 1 STANDARD PIVOT BLADE LH

7 810310 1 STANDARD PIVOT BLADE RH

8 810489 2 RETAINING PLATE

9 810345 2 ASSY, PIN TEMPLATE DOOR

10 810401 1 CYLINDER, BOOM MOTION

11 810400 1 CYLINDER, DOOR TILT

12 810403 2 CYLINDER, TEMPLATE DOOR ROTARY
13 810406 1 CYLINDER, ROTARY BLADE

14 810404 1 CYLINDER, ROTARY BLADE TILT
15 810336 1 PIN, OUTER BOOM & INNER DOOR
16 810492 4 PIN, 1.5x 4.0

17 810332 1 PIN, BOOM MOTION

18 810491 1 PIN, TILT

19 810436 1 PIN, ROTATE BLADE

20 810334 1 PIN, TOP PLATE & OUTER BOOM
21 810692 1 PIN, OUTER DOOR TILT CYLINDER
22 B-4706-2 2 PIN

23 620011 2 BOLT, HEX HD 3/4 UNC x 4-1/2 GR 2
24 810337 2 PIN, OUTER BLADE ROTARY

25 700076 1 PIPE, BLACK 1-1/2 SCH 40 x 12-1/8
26 810447 13 KEEPER PLATE CC 1.5

27 2776121 8 BOLT, HEX HD 3/4-10 x 4-1/2

28 2755-3 16 WASHER, FLAT 3/4 ALLOY

29 3043028 10 NUT, STOVER 3/4-10

30 21774521 26 BOLT, HEX HD 5/16-18 x 3/4

31 3064467 26 WASHER, LOCK 5/16 SAE

32 2774821 1 BOLT, HEX HD 3/8-16 x 2

33 3042020 1 NUT, STOVER 3/8-16

34 2721 1 WASHER, FLAT 1-1/2 BS

35 2775311 4 BOLT, HEX HD 1/2-13 x 1-3/4

36 3064476 4 WASHER, LOCK 1/2 SAE

37 0895 4 BOLT, HEX HD 3/4-10 x 2-3/4

38 2768 4 WASHER, LOCK 3/4 SAE

39 3505 2 PLUG, DRYSEAL 1/8

40 3801052 9 FITTING, GREASE 1/8 STRAIGHT
41 3014 8 FITTING, GREASE 90 DEG

42 2710 2 WASHER, FLAT 3/4 BS

1912613031140 NOTE

APPLY SYNTHETIC GEAR GREASE WHEN
ASSEMBLING INNER AND OUTER BOOMS

CUSTOMARY W @_ﬂ THIRD ANGLE
PROJECTION
ALL DIMENSIONS ordco.
ININCHES PRODUCT: M7
IMPLIED TOLERANCES DESCRIPTION:
FRACTION + 18 WING,RH ROTATIONAL BALLAST
X + 06 W/ISTD TEMPLATE DOORS
SWA XX + .03 SIZE SCALE DRAWING CODE NUMBER REV.
ITEM 10 CYLINDER HAD PORTS 600341 XXX + .010
FACING OPPOSITE SIDE 12-03-10
NS z W 050507 g DRI 100465 A
; 31-JUL-07 MK 12-19-07 i STATED
N D S I ASSEMBLY:- SHEET 1  oF 1

B A




H G E D C B A
TR—— e e BILLOF MATERIALS
THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC. 1 OA 1 I'II'\‘EOM IBARR',\I;IXI_IL_JI;\/IRBIAE\LR Sgg E PART NAME g\g(é
1 810370 1 BOOM, LH INNER WELD'T
13 2 6 14 16/26/30/31/40 2 700464 1 BOOM, LH OUTER WELD'T
) 3 802443 1 PLATE, TOP WELD'T LH
N 4 810365 1 INNER DOOR LH
. . N 3 5 810420 1 DOOR,0UTER WELD'T LH
%! . 6 810300 1 STANDARD PIVOT BLADE LH
7 810310 1 STANDARD PIVOT BLADE RH
9 /35/36 8 810489 2 RETAINING PLATE
2 9 810345 2 ASSY, PIN TEMPLATE DOOR
10 810401 1 CYLINDER, BOOM MOTION
11 810400 1 CYLINDER, DOOR TILT
0 12 810403 2 CYLINDER, TEMPLATE DOOR ROTARY
z 13 810406 1 CYLINDER, ROTARY BLADE
14 810404 1 CYLINDER, ROTARY BLADE TILT
S 24)26/30/31)40 15 810336 1 PIN, OUTER BOOM & INNER DOOR
16 810492 4 PIN, 1.5 x 4.0
17 810332 1 PIN, BOOM MOTION
39 18 810491 1 PIN, TILT
& 6 4 19 810436 1 PIN, ROTATE BLADE
° 20 810334 1 PIN, TOP PLATE & OUTER BOOM
€ e 21 810692 1 PIN, OUTER DOOR TILT CYLINDER
Q 22 B-4706-2 2 | [P
N O 135/36 22/26/30/31)40 23 620011 2 BOLT, HEX HD 3/4 UNC x 4-1/2 GR 2
24 810337 2 PIN, OUTER BLADE ROTARY
25 700076 1 PIPE, BLACK 1-1/2 SCH 40 x 12-1/8
12 26 810447 13 KEEPER PLATE CC 1.5
5 23/29/42 27 2776121 8 BOLT, HEX HD 3/4-10 x 4-1/2
2712829 % % 28 2755-3 16 | [WASHER, FLAT 3/4 ALLOY
N 29 3043028 10 NUT, STOVER 3/4-10
30 2774521 26 BOLT, HEX HD 5/16-18 x 3/4
(a3 31 3064467 26 | [WASHER, LOCK 5/16 SAE
32 2774821 1 BOLT, HEX HD 3/8-16 x 2
4 1 S 0 33 3042020 1 NUT, STOVER 3/8-16
34 2721 1 WASHER, FLAT 1-1/2 BS
Q \ 35 2775311 4 BOLT, HEX HD 1/2-13 x 1-3/4
. 36 3064476 4 WASHER, LOCK 1/2 SAE
5 - , 37 0895 4 | [BOLT, HEX HD 31410 x 2-314
7° 38 2768 4 WASHER, LOCK 3/4 SAE
— 025 39 3505 2 | [PLUG, DRYSEAL 1/8
16/26/30/31/41 12 39 17/26/30/31/41 o . 40 3801052 9 FITTING, GREASE 1/8 STRAIGHT
41 3014 8 FITTING, GREASE 90 DEG
42 2710 2 WASHER, FLAT 3/4 BS
16/26/30/31/40 0
o (J
3233/ 34 \
2126/30/31/41
20/26/30/31/40 © \
NOTE
Z APPLY SYNTHETIC GEAR GREASE WHEN
ASSEMBLING INNER AND OUTER BOOMS
24/(26/30/31/40 5 o CUSTOMARY: W &G
‘?% ) ALL DIMENSIONS ordco.
N\~ ININCHES RODICT
IMPLIED TOLERANCES DESCRIPTION:
3 FRACTION + 18 WING, LH ROTATIONAL BALLAST
:ix i 22 SIZE SCALE W/STD TEDI\I:lA:ItGAC-OrDEE N?l\iEERS REV.
23/29/42) (2212613013140 Z 19/26/30/31/40 A 125_¥10 TRGERENT T —— D| 18 700466 A
/\ eSS 02-AUG-07 \|3/|K 12:19:07 2%/ gE:TE?;OTHERWISE
i A T sweer 1 or
H G E D B A




Ballast Wing Assembly

Right Hand

FIGURE 12-3A

ASSEMBLING INNER AND OUTER BOOMS
IN TO BE GREASED

1. APPLY SYNTHETIC GEAR GREASE PRIOR TO
2. ALL CYLINDERS MUST BE CAPPED

NOTES:
3. ALLP

*Not Illustrated M7A-12-3A, Page 1 of 2

Jan/2012 (700465/700466)



FIGURE 12-3A Ballast Wing Assembly
Right Hand

ITEM
PART UNITS PER
NO. NO. DESCRIPTION ASSEMBLUY
1 700298 Weldment, Inner Boom ..........cccccccvvivienrennnn. 1
2 700299 Weldment, Outer Boom RH .............ccccoco....... 1
3 700301 Weldment, Ballast Wing RH............................ 1
4 700304 Door, Std Template RHF/LH ......................... 1
5 700307 Door, Std Template RHR/LHF .................... 1
6 700310 Pin, Template DOOr...........ccccccoevvvviieieeen, 2
7 700312 Pin, TIEWING .o 1
8 750239 Cylinders, Boom Motion ...............cccceveveene. 1
9 750237 Cylinder, Ballast Wing Tilt ...............cccooeeenen 1
10 750238 Cylinder, Template Door Rotate ................. 2
11 1154 Bolt, Hex Hd 1-8 UNC X 5" Gr. 2 ............... 2
12 2520 NUE, 17 UN.oce e 2
13 2771 Washer LoCK 17 ..., 2
14 810332 Pin, L5 X 4.13 s 5
15 810447 Keep Plate CC 1.5 ..o 7
16 0187 Bolt Hex Hd 5/16”-18 X % .....ccccovevviriiee, 14
17 2761 Washer LOCK 5/16 .........ccccccoeviiiiiecrnee, 14
18 3004 Fitting, Grease 1/8 ........cccocoovvvveveceeee, 10
19 A-5200-31 Plate, Keeper CC 2.0 ......ccccceeveveececieeee, 1
20 0323 Bolt Hex, Hd 3/8-16 UNC X 1..........cccccounununee. 2
21 2762 Washer Lock 3/8 ..o, 2
22 810692 Pin, Outer Door Tilt Cylinder ............c.c.c.c......... 1
23 0565 Bolt Hex Hd %2"-13 X 2 ..o 4
24 2664 Nut, Stover ¥%2-13 ... 4
25 2764 Washer Lock 1/2 ..o, 4

Jan/2012 (700465/700466) *Not Illustrated M7A-12-3A, Page 2 of 2



FIGURE 12-3B Ballast Wing Assembly
Left Hand

NOTES:

1. APPLY SYNTHETIC GEAR GREASE PRIOR TO
ASSEMBLING INNER AND OUTER BOOMS

2. ALL CYLINDERS MUST BE CAPPED

3. ALL PIN TO BE GREASED

Jan/2012 (700465/700466) *Not Illustrated M7A-12-3B, Page 1 of 2



FIGURE 12-3B Ballast Wing Assembly

Left Hand
ITEM
PART UNITS PER
NO. NO. DESCRIPTION ASSEMBLUY
1 700298 Weldment, Inner Boom ..........cccocooeevevecennnn 1
2 700308 Weldment, Outer Boom LH ............cccoeueeee, 1
3 700306 Weldment, Ballast Wing LH.............cccccoooenee. 1
4 700304 Door, Std Template RHF/LH ......................... 1
5 700307 Door, Std Template RHR/LHF ..................... 1
6 700310 Pin, Template DOOr..........cccccovvvnvicrcrn, 2
7 700312 Pin, Tt WING ...coeiiiieee e 1
8 750239 Cylinders, Boom Motion ..............ccccceevennenen. 1
9 750237 Cylinder, Ballast Wing Tilt .............cccccccovne. 1
10 750238 Cylinder, Template Door Rotate ................. 2
11 1154 Bolt, Hex Hd 1-8 UNC X 5" Gr. 2 ............... 2
12 2520 NUL, 17 UN.eee s 2
13 2771 Washer LoCK 17 .......cccoovviviviiieceeeees 2
14 810332 Pin, 1.5 X 4.13 ..o, 5
15 810447 Keep Plate CC 1.5 ... 7
16 0187 Bolt Hex Hd 5/16”-18 X % ...c.ccccvvvviiineee, 14
17 2761 Washer LoCK 5/16 .........cccccoovivniiirnninne, 14
18 3004 Fitting, Grease 1/8 .........ccccoovviecnnnnccene, 10
19 A-5200-31 Plate, Keeper CC 2.0 ... 1
20 0323 Bolt Hex, Hd 3/8-16 UNC X 1........ccccccovninnnne. 2
21 2762 Washer Lock 3/8 ..., 2
22 810692 Pin, Outer Door Tilt Cylinder .............ccccoeveene. 1
23 0565 Bolt Hex Hd %27-13 X 2 ....ccooviiicicee, 4
24 2664 Nut, Stover ¥2-13 ... 4
25 2764 Washer Lock 1/2 ..., 4

Jan/2012 (700465/700466)

*Not Illlustrated

M7A-12-3B, Page 2 of 2



Outer/Inner Door
S/N 800300 and Above

FIGURE 12-2. FIXED BALLAST WING

co

1-800-647-1724

Parts Sales

N

BTI BLADES

HARD-OX BLADES

80D-12-2, Rev. A, Page 1

*Not Illlustrated

AUG 2014 (460297)


bhargens
Typewritten Text
BTI BLADES

bhargens
Typewritten Text
HARD-OX BLADES

bhargens
Typewritten Text


Parts Sales FIGURE 12-2. FIXED BALLAST WING

1-800-647-1724
raco Outer/Inner Door
. S/N 800300 and Above

ITEM PART UNITS PER

NO. NO. DESCRIPTION ASSY
1A 700301 RH Outer/Inner Door (Shown) ................. 1
1B 700306 LH Outer/Inner DOOF ............cccevvvvvveeennnnnn. 1
2 810692 PIVOt PN 1
3 810447 Keeper Plate ..........ccoovvvveiiiiiieiiceeee, 5
4 2774521 Hex Head Bolt, 5/16-18 X ¥%..........ccccc...... 10
5 3064467 Lockwasher, 5/16......c.cccovvveviiiiviiiiiireinnnnns 10
6 3801052 Grease Fitting ..........cuvvvvvvvvvviveviiniiiniininnn, 10
7 700312 Wing Tilt Pin.......ooooooi, 1
8 A-5200-31 Keeper Plate ..........cccceeiiiiiiiiiiiieeee 3
9 2774781 Hex Head Bolt, 3/8-16 X 1..............c......... 6 -

’ The following items are located on the outer door assembly and control the

10 3064470 LOCkW&Sher, 3/8 ...... RRCTTTEI TIPS TP PP LTS LRR P 6 Door Tilt fun%tions. To switch out to snow Wings, the prox %ame should be
11 750237 Ballast Wing Tilt Cylinder......................... 1 removed from the junction box only (hoses and cables remain attached to
120 700314 Outer Grader Blade (Hard-Ox) ................. 1 outer door components)
130 700315 Inner Grader Blade (Hard-Ox) ................. 1
140 0793 Hex Head Bolt, 5/8-11 x 2-3/4.................. 4
15 2755-2 Alloy Flat Washer, 5/8.............................. 18 ITEM PART UNITS PER
16 2668 NUt, 5/8-11 .o 9 NO. NO. DESCRIPTION ASSY
17 0785 Hex Head Bolt, 5/8-11 x 2-1/4.................. 5 _
18 0797 Hex Head Bolt, 5/8-11 X 3 vvveeveoeeonn, 4 40 802 076 Flag, Prox SWIitCh ......ooveeeiiie e, 1
19 700323 Outer Grader Blade Wear Bar (BTI) ........ 1 41 5127 415  Switch, P_I‘OX (Stubby) ..... e 1
20 700322 Outer Grader Blade L-Bar (BTI)............... 1 42 22311601-184 Cable, Microfast Prox Switch................... 1
22 700324 Inner Grader Blade Wear Bar (BTI) ......... 1

O NOTE: Items 12-14 are replaced by 18-22 when BTI/Nordco Partnership
parts are installed.

AUG 2014 (460297) *Not Illustrated 80D-12-2, Rev. A, Page 2



FIGURE 15-1A. Direct Drive Broom
S/N 800500-800526, 800528 and Above

Servies from the Ground Ug™

B-25081 Guide Rod Cover (4)
3306775 Dowel Pin (4)
2776076 Bolt 3/4 x 2-1/4 (16)
3064488 Lockwasher (16)

A-27938 Retainer (4)

2774517 Bolt 5/16 x 5/8 (12)
3064467 Lockwasher (12)

7500-64 Cylinder (2)
SK-7500-64 Seal Kit

3900-36 Wiper (4)

700106 Lock Pin (2)

700542 Broom Carrier Assembly (1)

. Includes
700027 Broom Carrier (1)
A-25083 Bushing (4) A-25470 Pin (1
A-25473 Bushing (2) ?&17(227)2 m\‘ g
A-5200-31 Keeper Plate (2)
24194200
R [ 2774781 Bolt 3/8 x 1 (4)
N Chain 26 Links (2) 3064470 Lockwasher (4)
7500-109 Broom Lift Cylinder (1) ' 700103 Lock Pin (1)
500798 Seal Kit —\ ‘ 1491 BHSCS (2) | A-25473 Bushing (2)
3064467 Lockwasher (2) {\ _____ —
, S | It e 3801052 Grease Fitting (2
| |
7630 Retaining Ring (2) ——/;9\! | 0187 Bolt
B-4716-2 Pin (1) /— B-33016 Guide Rod (2) i i 2761 Lockwasher
47112 3"
4730-5 Support Washer (2)/ Il = A-5200-21 Keeper Plate
3801052 Grease Fitting (1) T Dot View- Pin Relaiter
(Typ. unless otherwise shown)
NOT SHOWN: =
840080 Broom Shim 1/4" (2%
A-40229 Broom Shim 1/2" (24)

MARCH/2014 (700465/700466) *Not Illustrated M7A-15-1A, Page 1 of 3



FIGURE 15-1A. Direct Drive Broom
S/N 800500-800526, 800528 and Above

D-33418 RH Multiblade Cartridge (1)
2775811 Bolt, 5/8 x 1-3/4 (163
D-33417 LH Multiblade Cartridge (1) ggﬁg%g lilgcnkrﬁlljatt(%a)sher 5/8 x 1-3/4 (32)

MULT-V Deflector Cartridge
Overhead View

A-25212 Deflector Blade (4)
A-25222 Deflector Blade (2)

DEFLECTOR BLADES

MARCH/2014 (700465/700466) *Not Illustrated M7A-15-1A, Page 2 of 3



FIGURE 15-1A. Direct Drive Broom
S/N 800500-800526, 800528 and Above

N

Servies from the Ground Ug™

620065 RH Rear Side Lingr (1)

620067 RH Front Side Liner (1) 620064 Rubber Insert (12)

o
620036 Insert, Polyurethane 53-8" (12)

620066 LH Rear Side Lingr (1)

( 620068 LH Front Side Liner

3057366 Flat Fender Washer 1/2
3042025 Stover Nut 11243 48) \
Typical All Liner Hardware
2175311 Bolt 112 x 1-3/4" (48)

3060037 Flat Washer 1/2 (48)
Typical All Liner Hardware

MARCH/2014 (700465/700466) *Not Illustrated M7A-15-1A, Page 3 of 3



I H

NO.

SHEET NO. ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH

96800055 118 CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION
THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC.

DIR DRV LINER HOLES &

NON-TILTABLE STONE DEFLECTOR

96800055

620036

96800055-ASSY5

POLYURETHANE

LINER ASSY

SEE SHEET 2

460032

BROOM SHAFT &
ELEMENTS ASSY

SEE SHEET 3

460115

NO DUST
COLLECTOR ASSY

SEE SHEET 4

96800055-ASSY3

SHAFT 460032, PUMP
& BEARINGS ASSY

SEE SHEET 3

96800055-ASSY1

RUBBER SIDE
SKIRT ASSY

SEE SHEET 4

96800055
BROOM COVER

W/LINER HOLES &
TILTABLE STONE

DEFLECTOR

SEE DRAWING
650011 FOR

COVER ADD-ONS

96800055-ASSY2

DEFLECTOR LEFT

SKIRT ASSY

SEE SHEET 6

96800055-ASSY4

96800055-ASSY2

DEFLECTOR REAR

SKIRT ASSY

SEE SHEET 6

DEFLECT CARTRIDGE
MULTI V ASSY

SEE SHEET 5

REVISION HISTORY
LOCATED ON LAST SHEET

96800055-ASSY2

STONE DEFLECTOR,
NON-TILTABLE

SEE SHEETS 5,6,7

96800055-ASSY2

DEFLECTOR RIGHT
SKIRT ASSY

SEE SHEET 6

Applies to S/N 800527 and
800532 and Above only

CUSTOMARY W @_ﬂ THIRD ANGLE
pppppppppp

ALL DIMENSIONS ordco.

ININCHES PRODUCT: M7

IMPLIED TOLERANCES DESCRIPTION:
FRACTION + 118 ASSY’ BROOM

1 06 w/STONE DEFLECTORS

XX 0 sz T scae | DRAWING CODE NUMBER REV.
XXX + 010

& e D|.125) 96800055 |C
PLANE ANGLES ASSEMBLY:- SHEET 1 OF 8

C

A



bhargens
Typewritten Text
Applies to S/N 800527 and
800532 and Above only


H

B

NO.

96800055

SHEET NO.
2/8

ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH
CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION

THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC.

BROOM COVER & LINERS ASSY

27133200

BROOM COVER
W/LINER HOLES

SEE DRAWING
650011 FOR
COVER ADD-ONS

STEEL BACKING

620036

96800055-ASSY5

LINER ASSY

620036

96800055-ASSY5

LINER ASSY

POLYURETHANE FACING

BILL OF MATERIALS
No | ORwaTERIAL | Reo |/ PART NAME SizE
1 620036 12 | [INSERT LINER POLYURETHANE W/STEEL BACKING
2 | 2775311 | 48 | |CAPSCREW, HEX HEAD 1/2 X 1-3/4
3 3060037 | 48 | |WASHER,WROUGHT 1/2
4 | 3057366 | 48 | |WASHER,FENDER .5
5 | 3042025 |48 | |HEXLOCKNUT 1/2-13 UNC

POLYURETHANE FACING

LINER ASSY
620036
96800055-ASSY5
12 REQUIRED
Applies to S/N 800527 and CUSTOVARY: W
800532 and Above only ALL DIVENSIONS ordco. D
IN INCHES PRODUCT: M7
: F{|2\A(P;|IE;>NT0LERANjEEs1/8 DESCRIPTION: ASSY, BROOM
X Lo w/STONE DEFLECTORS
REVISION HISTORY S it 125
LOCATED ON LAST SHEET Vs D 96800055 C
PLANE ANGLES +- 1° ASSEMBLY:- SHEET 2 OF 8

STEEL BACKING

B

A



bhargens
Typewritten Text
Applies to S/N 800527 and
800532 and Above only


I H G F E D

B A

NNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNN

NO.- 96800055 g | CONFDENTALADPROPRETARY BYNORDCO NG "N USE OR REPRODLTIN

EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE

A | REF: EXPLODED V
BROOM COVER & SHAFT ASSY DO NOT USE EO

MOTOR ORIENTAT

27133200

BROOM COVER
W/LINER HOLES

SEE SHEET 1

620036

96800055-ASSY5

POLYURETHANE
LINER ASSY

SEE SHEET 2

ELEMENTS IN THESE
6 SUB-ASSEMBLIES AT
BOTH ENDS MUST BE
FLUSH AT THE BOTTOM
WITH THE INBOARD ONES.

460032 - BROOM SHAFT ASSY

BILL OF MATERIALS
o | ORmaterar | meo. || PARTNAME SizE
1 700033 1 SHAFT,DIRECT DRIVE WELD'T
2 31460001 |204| |ELEMENT, BROOM @1.94 x 18"
3 24574204 |102| |CLAMP, TAPPED HOLE
4 2775826  [102| [CPSCR HX .625X2.25
5 3065922 |102| [WASHER,LOCK .625 HVY DUTY
6 50230048 1 MOTOR,HYDRAULIC 4.9 CU IN/REV
7 2076275 2 ADAPTER, -16 37DEG X -16 O-RING
8 27038450 1 CPLG,RIGID SLEEVE 2-1/4 SHAFT
Al 9 620034 1 KEY, 1 X 1X2.63
A | 10 2775831 4 CPSCR HX .625X2.5
11 3042028 8 LOCNUT HEX 5/8-11
/| 12| 78490015 1 SUPPORT,BROOM ELEMENT SHAFT
A 13
14 2775811 4 CPSCR HX .625X1.75
15 3065922 4 WASHER,LOCK .625 HVY DUTY
16 620029 1 BEARING,ROLLER SPHERICAL
17 2775846 4 CPSCR HX .625X3.25
18 3060483 8 WASHER SAE .62 HRDEN C38-45
19 700066 1 NUT,CASTLE 7301 MACHINED
20 3071035 1 COTTER PIN .375 X 4.00
21 700064 1 COVER,BROOM SHAFT
22 2775791 3 CAPSCREW, HEX_HEAD 5/8 X 1-1/4
23 3065922 3 WASHER, SAE 5/8

REVISION HISTORY
LOCATED ON LAST SHEET

Applies to S/N 800527 and
800532 and Above only

CUSTO MARY THIRD ANGLE
ALL DIMENSIONS M)r dco. @-ﬂ

OOOOOOOOOO

ININCHES PRODUCT: M7
EEEEEEEEEEEEEEEEE DESCRIPTION:
FRACTION +1/8 ASSY’ BROOM
X 1 06 w/STONE DEFLECTORS
ig‘j EEEEEEEEEEEEEEEEEEEEEEEE REV

XXX 0
HHHHHHHHHHHH
vima- |D]125] 96800055 |C
STATED
L 1

ASSEMBLY:- SHEET 3  oF 8

H G F E D

B A



bhargens
Typewritten Text
Applies to S/N 800527 and
800532 and Above only


H

NO.

96800055

SHEET NO. ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH
4/8 CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION
THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC.

BROOM SK

RTS ASSY

27133200

BROOM COVER
W/LINER HOLES

SEE SHEET 1

460032

BROOM SHAFT &
ELEMENTS ASSY

SEE SHEET 3

MOTOR ORIENTATION
FOR INSTALLATION
PURPOSES A

460115

NO DUST

BILL OF MATERIALS

ITEM

PART NUMBER

QTY.

g

PART NAME

DWG

NO. OR MATERIAL REQ. SIZE
1 A-40889 1 RUBBER RETAINER

2 B-40888 1 RUBBER SKIRT

3 2775301 8 CAPSCREW, HEX HEAD 1/2 X 1-1/2

4 3060477 20 WASHER,SAE 1/2 HARD'D RC38-45

5 3042025 68 HEX LOCKNUT 1/2-13 UNC

6 680028 2 CONVEYOR BELT, 7/16 X 25-1/2 X 46-1/4
7 A-33795 2 RUBBER RETAINER

8 A-33794 2 RUBBER RETAINER

9 2774811 14 CAPSCREW, HEX HEAD 3/8 X 1-3/4

10 3060470 14 WASHER, SAE 3/8

11 3042020 14 HEX LOCKNUT 3/8-16 UNC ZINC PLATED

'

P

8 8 r
4

COLLECTOR ASSY

&CALE 188

460115 - NO DUST COLLECTOR ASSY

REVISION HISTORY
LOCATED ON LAST SHEET

Applies to S/N 800527 and

800532 and Above only

CUSTOMARY W @_ﬂ THIRD ANGLE
PROJECTION

ALL DIMENSIONS ordco.

ININGHES PRODUCT:

IMPLIED TOLERANCES DESCRIPTION:
FRACTION + 118 ASSY’ BROOM
X 1 06 w/STONE DEFLECTORS
XX +.03 SIZE SCALE DRAWING CODE NUMBER REV.
XXX + 010

of L DI.125| 96800055 |C
PLANE ANGLES 4 1 ASSEMBLY:- SHEET 4 OF 8

B

A



bhargens
Typewritten Text
Applies to S/N 800527 and
800532 and Above only


H

NO.

96800055

SHEET NO.
5/8

ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH
CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION

THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC.

STONE DEFLECTO

RS WITH

CARTRIDGE ASSY

D-27697

STONE
DEFLECTOR
NON-TILTABLE

BILL OF MATERIALS

OR MATERIAL

ITEM PART NUMBER QTY.

Csg

PART NAME

DWG
SIZE

D-33417

STONE DEFLECTOR CARTRIDGE LH

D-33418

STONE DEFLECTOR CARTRIDGE RH

2775811

CAPSCREW, HEX_HEAD 5/8 X 1-3/4

3060045

WASHER,HARDENED FLAT 5/8 X 1.75

3042028

HEX LOCKNUT 5/8-11 UNC

Applies to S/N 800527 and
800532 and Above only

REVISION HISTORY
LOCATED ON LAST SHEET

CUSTOMARY: W
ALL DIMENSIONS ordco.

THIRD ANGLE
PROJECTION

ININGHES PRODUCT: M7
F RILA(F;I-.FIIE;)NTOLERANji - DESCRIPTION: AS SY, BROOM
X L w/STONE DEFLECTORS
o * oto SIZE SCALE DRAWING CODE NUMBER REV.
v== |D|.125| 96800055 |C

PLANE ANGLES +- 1°

ASSEMBLY:- SHEET & oF 8

B

A



bhargens
Typewritten Text
Applies to S/N 800527 and
800532 and Above only


NO.

SHEET NO.

H

ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH

96800055 6/8 CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION BILL OF MATERIALS
THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC. ITEM PART NUMBER QTY. ]_? PART NAME DWG
NO. OR MATERIAL REQ. | I SIZE
1 B-27684 1 SKIRT,RUBBER
2 A-27682 1 RETAINER,SKIRT RUBBER 108.5 LG
3 C-33345 1 ASSY,HINGE PLATE LH
4 C-33346 1 ASSY HINGE PLATE RH
5 B-27679 2 SKIRT,CORNER RUBBER
6 B-25237 2 ASSY,RETAINER SKIRT RUBBER
D-27697 7 A-25214 2 RETAINER,SKIRT CORNER RUBBER
96800055-ASSY?2 8 2774801 25 CAPSCREW, HEX HEAD 3/8 X 1-1/2
STONE DEFLECTOR 9 3042020 25 HEX LOCKNUT 3/8-16 UNC ZINC PLATED
NON-TILTABLE 10 A-25206 2 PIN, HINGE PLATE ASSY
gllglcl)?\'/l'vxs\/\gl-frl\H/lBLlES 11 3070623 4 | |COTTERPIN .188 X 1.50
SEE SHEET 1
RIGHT SKIRT ASSY
2
15
LEFT
L
STONE DEFLECTOR W/ SKIRTS ASSY
(A
&
(5
I
N 6y A
nd :
o N Applies to S/N 800527 and
N 800532 and Above only
A |
d
ir
CUSTOMARY:; W O s
ALL DIMENSIONS ordco. O
ININCHES PRODUCT: M7
IMPLIED TOLERANCES DESCRIPTION:
FRACTION + 118 ASSY’ BROOM 1
X 1 06 w/STONE DEFLECTORS
i;((X :i ((J):jO SIZE SCALE DRAWING CODE NUMBER REV.
LEFT SKI RT ASSY . MACHINE FINISH .
REAR SKIRT ASSY REVISION HISTORY vz | Dl.125] 96800055 |C
LOCATED ON LAST SHEET
PLANE ANGLES +- 1° ASSEMBLY:- SHEET 6 OF 8
H

B

A



bhargens
Typewritten Text
Applies to S/N 800527 and
800532 and Above only


I H G F E C B A
O 96800055 | | pane e BILL OF MATERIALS
THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC. ITEM PART NUMBER QTY. ? PART NAME DWG

NO. OR MATERIAL REQ. | L SIZE
1 2775291 28 | |CAPSCREW, HEX HEAD 1/2 X 1-1/4

NON-TILTABLE /Al 2 3060477 56 | |WASHER,SAE 1/2 HARD'D RC38-45
3 3042025 28 | |HEX LOCKNUT 1/2-13 UNC

DEFLECTOR

INSTALLATION

700034

BROOM COVER
W/LINER HOLES

SEE SHEET 1

D-27697

STONE DEFLECTOR
NON-TILTABLE

SEE SHEETS 5,6,7

S

SCALE .375

Applies to S/N 800527 and
800532 and Above only

CUSTOMARY: W O s
ALL DIMENSIONS ordco. O
ININCHES PRODUCT: M7
IMPLIED TOLERANCES DESCRIPTION:
FRACTION + 118 ASSY’ BROOM
X 1 06 w/STONE DEFLECTORS
XX +.03 SIZE SCALE DRAWING CODE NUMBER REV.
XXX +.010
REVISION HISTORY a/ o D|.125
LOCATED ON LAST SHEET Ve 96800055 C
PLANE ANGLES + ASSEMBLY:- SHEET 7 OF 8
H G F E C B A



bhargens
Typewritten Text
Applies to S/N 800527 and
800532 and Above only


H

SHEET NO. ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH

NO.

96800055

8/8 CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION

THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC.

ECO | 600607

REV -

DRAWN BY:

CHECKED BY:

APPROVED BY:

SWA
04-30-12

SHEET

CHANGE

ALL [NEW ISSUE

ECO | 600812

REV A

DRAWN BY:

CHECKED BY:

APPROVED BY:

SWA
12-06-12

SHEET

CHANGE

EXPLODED VIEW REF NOTE ADDED.
3 ITEM 12 WAS 78490015
ITEM 13 REMOVED WAS 63192570, WEAR RING

BROOM ASSY ELEMENT ALIGNMENT NOTE ADDED.

4 MOTOR ORIENTATION NOTE ADDED

7 ITEM 2 QTY 56 WAS 28.
ECO | 600893 REV B
DRAWN BY: CHECKED BY: APPROVED BY:
CP JWW
15-JAN-13 15-JAN-13
SHEET CHANGE
3 ITEM 10, 2775831 WAS 2775836

ECO | 600989 REV C
DRAWN BY: CHECKED BY: APPROVED BY:
CP
22-APR-13
SHEET CHANGE
3 ITEM 9, 2.63 WAS 2.75

REVISION HISTORY
LOCATED ON LAST SHEET

CUSTOMARY M @_ﬂ THIRD ANGLE
ALL DIMENSIONS ordco. e
ININCHES PRODUCT: M7
IMPLIED TOLERANCES DESCRIPTION:
FRACTION + 118 ASSY’ BROOM
X 1 06 w/STONE DEFLECTORS
XX +.03 SIZE SCALE DRAWING CODE NUMBER REV.
XXX + 010

PLANE ANGLES +- 1°

ASSEMBLY:-

B

SHEET 8 oF 8
A




FIGURE 15-2. Direct Drive Broom
Hydraulic Lockups

Jan/2010 *Not Illustrated M7A-15-2, Page 1 of 1



M FIGURE 17-1. Snow Wings
rdco

Service from the Grovnd Up™

82900015 Turnbuckle
Includes Clevis Pins (1)

700383 Lock Pin (1)

3060506 Washer (2

3070627 Cotter Pin (2

700353 RH Su%)ort Arm (Shown)
700373 LH Support Arm

« 54264373 Pin (2)

7500-101 In/Out Cylinder 81?
Seal Kit 5008

i

1

See Next Page for
Lift Bracket

700352 RH Snow Wing (Shown)
700372 LH Snow Wing
\

A-27385 Washer (2) A-5200-21 Keeper Plate

A-27543 Bushing (2) 2774521 Bolt
3064467 Lockwasher
700382 Rotate Pin &1) 3801052 Grease Fitting
A-5200-31 Keefer late (1
2774786 Bolt (2)

750247 Tilt Cylinder (1)

B-32312 Grader Blade (2) Seal Kit 500799

Getall Vier - Pln Retolner

3064482 Lockwasher (14)

)
2762 Lockwasher 2) [ . _——i
| ;
| l
3001041 Hex Nut (14) [

Typlcal wiless othervise MJ

2775826 Bolt 5/8 x 2-1/4 (14)

MARCH/2013 (460304 RH/460305 LH) Wing Lockup Shown on Page 3 M7A-17-1, Rev. E, Page 1 of 3



M FIGURE 17-1. Snow Wings
rdco

Service from the Grovnd Up™

3042037 Stover Nut (1)

2715 Washer (3)

700182 Cap End Pin (1)
700392 Hook Bar (1)

750229 Up/Down Cylinder (1;
(Same as Boom Up/Down Cyl.

A-5200-21 Keeper Plate
2774521 Bolt

3064467 Lockwasher
3801052 Grease Fitting

i i
700283Rod End Pin (1) | |
i |
' i

> | Detail Viev - Pin Retainer 1
[ Typlcol unless othervise shown, |
S posa0pi ) L '

700354 Snow Wing Lift Bracket (1)

MARCH/2013 (460304 RH/460305 LH) Wing Lockup Shown on Page 3 M7A-17-1, Rev. E, Page 2 of 3



M FIGURE 17-1. Snow Wings
rdco

Service from the Grovnd Up™

A-40601 Pin (1)

3027186 Jam Nut 7/16-20 (1)

@ 1982246 Elbow (2)

750234 Cylinder (1)

MARCH/2013 (460304 RH/460305 LH) Wing Lockup Shown on Page 3 M7A-17-1, Rev. E, Page 3 of 3



| H G F E D C B A
NO SHEET NO. | ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH
96800027 116 CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION
THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC.

DRIVE END

BLOWER END

BLOWER DISCHARGE
SHEET 4

BLOWER CHUTE
SHEET 4

N

" @
A\
BLOWER PROPELLER

SHEET 3 {

/4

A@l@’fb 8/ |

o)

BLOWER HOUSING
SHEET 4

)
/2

S/N 800500-800537

‘< r N
0 \ ] ; N / CUSTOMARY W @_ﬂ THIRD ANGLE
\/J q ALL DIMENSIONS ordco. oo
BLOWER END \ S IN INCHES PRODUCT: M7
\ /| IMPLIED TOLERANCES | DESCRIPTION:

RACTION | = 18 9'-0" SCREW AND BLOWER ASSY

DRIVE END R DRIVE END ASSY iix ?LE(())::O SIZE SCALE DRAWING CODE NUMBER REV.

e SHEET 2
REVISION HISTORY V/ TTTTTT D 190 96800027 A
LOCATED ON LAST SHEET PLANE ANGLES +/- 1° ASSEMBLY:- 96800028 SHEET 1 OF 6
I H G F E D C B A



bhargens
Typewritten Text

bhargens
Typewritten Text

bhargens
Typewritten Text

bhargens
Typewritten Text

bhargens
Typewritten Text
S/N 800500-800537

bhargens
Typewritten Text

bhargens
Typewritten Text

bhargens
Typewritten Text

bhargens
Typewritten Text

bhargens
Typewritten Text

bhargens
Typewritten Text

bhargens
Typewritten Text

bhargens
Typewritten Text

bhargens
Typewritten Text

bhargens
Typewritten Text


H F C B A
NO SHEET NO. | ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH
96800027 26 CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION
THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC. NOTES
2.1 |APPLY SILCONE SEAL TO FLANGE PRIOR TO BOLTING COVER (ITEM 79).
WELD THIS END, 1/4 2.2 |WELD 3, 1" WELDS EVENLY SPACED AROUND COUNTERWEIGHT (ITEM 3). .
TOITEM 13 1/4 2.3 |APPLY GREASE TO LIP OF SEAL PRIOR TO INSTALLATION.

DRIVE END - STEP 1

ON

NOTE 2.7

NOTE
2.3

DRIVE END - STEP 2

2.4

FILL WITH ISO VISCOSITY GRADE 32 OIL TO LEVEL PLUG. (MOBIL DTE LIGHT)

2.5

ADJUST THICKNESS OF SPACER (ITEM 4) ON ASSY TO KEEP CHAIN INLINE WITH
SPROCKETS. GAP OF 0.06 IS ALLOWED BETWEEN ITEMS 4 & 18.

2.6

ADJUST EACH CHAIN ITEM 69 & 86 TO .44 +.06 SLACK.

2.7

APPLY SILICONE SEALANT AT LOCATIONS SHOWN IN SECTION

B\
NS

&Y

\

3
L/

T IS IT I

NG
82,

Q

A%
S

22

Q—-
S

A

CRONCRD
2

2

SIS

2)
Sos

o——

ERINE
o

XY
Vaes

A )
A Y
ERINERIR,
ZASAG) ©\

5

\SAPAS

AR

QA

%

<

@9

RCVIE
OAY.

O,

&7

=

')
=)

%

A

O .'
2D/ i

I

Z
=

€

=7
&

@

2

A

!-,‘

o)
CZ

N

)

N,

=
=

D¢

7
@

SRS

R

A

=

),

2@

=
=

=

R

2N
==

€

<
@

X

2

&

©c 2
A
UAS

-
)

)

=7
==

,-
N
Z

")

=
=

€

&/
&

© o)
&S
)_ﬁ._‘

N

)

(Pl

=

Q
=5
RS

—

N
=

o)

@

A

="

=
=

22N
=

.

€

7

O,
~ X
"y Z

T

s

=
==

N/

=

1€
N

50

o)

NOTE
2.7

NOTE
2.6
q
NOTE q

DRIVE END - SECTION

13

—NOTE

\

2

TRre NOTE 2.2

S/N 800500-800537

)
) .
G CUSTOMARY: W S e
S ALL DIMENSIONS ordco.
( ININCHES PRODUCT: M7
IMPLIED TOLERANCES | DESCRIPTION:
FRACTION [+ 11 9'-0" SCREW AND BLOWER ASSY
XX +.03 SIZE SCALE DRAWING CODE NUMBER REV.
XXX +.010
B/ UnizesomeRwse 190
DRIVE END - STEP 3 DRIVE END - STEP 4 REVISION HISTORY Y s D 96800027 A
LOCATED ON LAST SHEET PLANE ANGLES +/- 1° ASSEMBLY:- 96800028 SHEET 2 OF 6
F C B A



bhargens
Typewritten Text
S/N 800500-800537

bhargens
Typewritten Text

bhargens
Typewritten Text

bhargens
Typewritten Text


SHEET NO.

H

NO.

96800027

3/6

ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH
CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION
THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC.

BLOWER PROPELLER ASSEMBLY

TO AUGER BLOWER END

SEE SHEET 1

.~

.
.
.

S/N 800500-800537

CUSTOMARY:

' Nordeo

g

THIRD ANGLE

PROJECTION
ALL DIMENSIONS
IN INCHES PRODUCT: M7
IMPLIED TOLERANCES | DESCRIPTION:

FRACTION + 1/8
X + .06
XX + .03
XXX 4+ .010

9'-0" SCREW AND BLOWER ASSY

SIZE SCALE

DRAWING CODE NUMBER

REV.

REVISION HISTORY

D/ .190

96800027 |A

LOCATED ON LAST SHEET

PLANE ANGLES +/- 1°

ASSEMBLY:-

96800028

B

SHEET 3
A

OF 6



bhargens
Typewritten Text
S/N 800500-800537


BLOWER HOUSING ASSY

BLOWER HOUSING ASSY

| H F C B A
NO SHEET NO. | ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH
96800027 CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION
4/6 THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC. BLOWER DISCHARGE ASSY
BLOWER CHUTE ASSY

BLOWER CHUTE ASSY

NOTES

4.1

ONLY TORQUE NUTS ENOUGH TO ALLOW ROTATION OF HOQOD (ITEM 30).

S/N 800500-800537

REVISION HISTORY
LOCATED ON LAST SHEET

CUSTOMARY W @_ﬂ THIRD ANGLE
PROJECTION

ALL DIMENSIONS ordco.

IN INCHES PRODUCT: M7

IMPLIED TOLERANCES | DESCRIPTION:
FRACTION - 11 9'-0" SCREW AND BLOWER ASSY
XX + .03 SIZE SCALE DRAWING CODE NUMBER REV.
XXX +.010

MACHINE FINISH
Zy UNLESS OTHERWISE
STATED

D|.190| 96300027 |A

PLANE ANGLES +/- 1°

ASSEMBLY:- 96800028

SHEET 4

OF 6

B

A



bhargens
Typewritten Text
S/N 800500-800537


H

NO.

SHEET NO.

ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH

BILL OF MATERIALS

ITEM

QTY.

DWG

| PARTNUMBER | $2% PART DESCRIPTION VENDOR P/N A
61 3064482 4 |LOCKWASHER, 5/8 -
62 3060482 9 |WASHER, SAE 5/8 -
63 6721 1 |CHAIN SPROCKET REVCO #50B10 X 1" K2SS | -
64 A-7356 2 [BOLT, SWING -
65 4538-92 1 [CHAIN,ROLLER 92 LINKS 50-1 ANSI 5/8 PITCH -
66 2775346 1 [CAPSCREW, HEX HEAD 1/2 X 3-1/4 -
67 3070315 6 |COTTER PIN .125 X 1.00 -
68 A-32892 1 [PIN ASSY, BLOWER DISCHARGE HOOD A
69 4539-70 1 [CHAIN,ROLLER 70 LINKS 80-1 ANSI 1" PITCH -
70 B-32880 1 [IDLER SPROCKET ADJUSTER ASSY B
71 2779291 1 [CAPSCREW, HEX HEAD 1/2 X 1-1/4 -
72 3064470 10 |LOCKWASHER, 3/8 -
73 A-32894 1 |ANGLE, RETAINER COUNTERWEIGHT A
74 3064476 1 [LOCKWASHER, 1/2 -
75 A-32989 4 |SPACER, MTG HYD MOTOR A
76 3060467 12 [WASHER, SAE 5/16 -
77 3801052 3 |FITTING, GREASE 1/8 PT -
/8 3042013 2 |HEX LOCKNUT 1/4-20 UNC -
79 B-32885 1 |COVER, INSPECTION CHAIN CASE B
80 2774516 12 | CAPSCREW, HEX HD 5/16 X 5/8 -
81 3064467 12 [LOCKWASHER, 5/16 -
82 A-33640 2 |SPACER, DISCHARGE HOOD A
83 2874-3 1 [HITCH PIN CLIP SPAE-NAUR #CP86-H -
84 3060489 6 |WASHER, HARDENED SAE -
85 3060483 8 |WASHER,SAE 5/8 HARDEN C38-45 -
86 4539-68 1 [|CHAIN,ROLLER 68 LINKS 80-1 ANSI 67 PITCHED| -
87 3900-73 1 |SEALING RING INA G45-52x4 C/R# 17692 | -
88 2779945 1 [HEX HD CAPSCREW,3/4-16 X 1-1/2 -
89 3060025 2 |WASHER,WROUGHT 1/4 -
90 1558644 3 |PIPE PLUG, 3/4 NPT- SQUARE HEAD -
91 3060488 1 |[WASHER, SAE 3/4 -
92 2776096 6 |HEX HD CAPSCREW, 3/4-10 X 3-1/4 -
93 3042031 6 |HEX LOCKNUT, 3/4-10 -
94 27299279 1 | TARP, SNOW BLOWER DISCHARGE -
95 3114192 3 |SCREW, TAPPING #8-3/8 HEX FL HD -

96800027 56 CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION
THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC.
BILL OF MATERIALS
o'| PARTNUMBER | S8 PART DESCRIPTION VENDOR P/N e
1 D-10342 1 |SCREW CONVEYOR AUGER D
2 D-32911 1 |SCREW COVER ASSEMBLY D
3 B-33574 1 |COUNTERWEIGHT WELDMENT B
4 A-10347 1 |SPACER, A
5 D-33135 1 |BLOWER PROPELLER D
6 B-10343 1 |DRIVE SHAFT,BLOWER B
7 0218-0600 1 |SPACER TUBING BLOWER PROPELLER B
8 0218-3000 1 |FLANGE,DRIVE SHAFT BLOWER B
9 C-33137 3 |PLATE,STEEL PROPELLER C
10 C-33138 3 |PLATE,RUBBER PROPELLER C
11 B-32955 1 |GASKET, RUBBER DRIVE CHAIN CASE B
12 B-10344 2 |FLINGER B
13 C-32918 1 |COVER, MTG PLATE DRIVE CHAIN C
14 C-32917 1 |CASE, GUARD CHAIN C
15 B-32954 1 |BASE, MOUNTING DRIVE MOTOR B
16 C-33863 1 |ASSY, SPROCKET DRIVE C
17 B-33860 1 [ASSY, SPROCKET 80A29 B
18 C-10346 1 [SPROCKET, 80B19 C
19 3900-74 1 [OIL SEAL -
20 4274 1 |BEARING,BALL NACHI #6308-2RS -
21 4264 2 |BEARING - AUGER SHAFT REXNORD #CB22448H -
22 4200-3 2 |BEARING,BALL NACHI #6215-2NSL -
23 7024 1 |LOCKWASHER SKF #W-15 -
24 7309 1 |LOCKNUT SKF #AN-15 -
25 7612 1 |RETAINING RING WALDES #5000-500 -
26 A-27966 1 |KEY A
27 35681946 1 |GASKET,CHAIN CASE INSPECTION C
28 A-27968 1 |KEY A
29 0218-2300 1 |DISCHARGE CHUTE BLOWER ASSY D
30 | 0218-3400 1 [HOOD (DISCHARGE CHUTE) BLOWER ASSY C
31 0218-2500 1 |CHUTE BASE BLOWER ATTACH C
32 0218-3500 1 |ADJUSTING BAR BLOWER ATTACH. A
33 38046116 1 |CHAIN GUARD, BLOWER CHUTE C
34 0218-2200 1 |BLOWER HOUSING D
35 C-33535 1 |COVER PLATE ASSY, BLOWER HOUSING C
36 0218-2900 2 |BLOWER CHUTE HINGE PIN A
37 0218-3600 1 |BLOWER DOOR HINGE PIN A
38 0218-0800 4 |RETAINING PLATE, BLOWER CHUTE A
39 2774291 2 |CAPSCREW, HEX HEAD 1/4 X 1-1/4 -
40 2775801 4 |CAPSCREW, HEX HEAD 5/8 X 1-1/2 -
41 2774321 8 [|CAPSCREW, HEX HEAD 1/4 X 2 -
42 2774781 8 [CAPSCREW, HEX HEAD 3/8 X 1 -
43 2774786 27 |CAPSCREW, HEX HEAD 3/8 X 1-1/8 -
44 2775301 6 |CAPSCREW, HEX HEAD 1/2 X 1-1/2 -
45 2775791 12 | CAPSCREW, HEX HEAD 5/8 X 1-1/4 -
46 2775321 2 |CAPSCREW, HEX HEAD 1/2 X 2 -
47 2775846 9 |CAPSCREW, HEX HEAD 5/8 X 3-1/4 -
48 2948331 1 [SETSCR SQ HD CUP POINT 3/4"-10 X 5" -
49 B-33194 2 |HANDLE, COVER PLATE B
50 3042013 8 [HEX LOCKNUT 1/4-20 -
51 3042020 25 |[HEX LOCKNUT 3/8-16 -
52 3042025 9 |HEXLOCKNUT 1/2-13 -
53 50230035 1 |[MOTOR, HYD CHAR-LYNN 119-1029-003 | -
54 3042028 9 [HEX LOCKNUT 5/8-11 -
95 3001051 1 |HEAVY HEX NUT 3/4-10 -
56 3042107 1 |HEX LOCKNUT 1.0-14 UNF -
S7 1893 1 |SET SCREW 7/16"-20 X 3/4" CUP POINT -
58 F-201 1 |MOTOR, HYD CHAR-LYNN 101-1003 -
59 3060470 20 |WASHER, SAE 3/8 -
60 3060476 9 |WASHER,SAE 1/2 -

REVISION HISTORY
LOCATED ON LAST SHEET

S/N 800500-800537

XX
XXX

+ .06

CUSTOMARY: THIRD ANGLE
ALL DIMENSIONS WC)I’O’COW @-ﬂ R
ININCHES PRODUCT: M7
IMPLIED TOLERANCES | DESCRIPTION:
rracTion| =18 19'-0" SCREW AND BLOWER ASSY

+ .03
4+ .010

SIZE SCALE

DRAWING CODE NUMBER

REV.

MACHINE FINISH
Zy UNLESS OTHERWISE
STATED

D/ .190

96800027 |A

PLANE ANGLES +/- 1°

ASSEMBLY:-

96800028

SHEET 9

OF 6

B

A



bhargens
Typewritten Text
S/N 800500-800537


H

B

NO. SHEET NO. | ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH
96800027 6/6 CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION
THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC.
ECO | 600138 REV -
DRAWN BY: CHECKED BY: APPROVED BY:
SWA SCR SW
03-22-11 03/24/2011 04/06/2011
SHEET, CHANGE
ALL [NEW ISSUE
ECO | 600885 REV A
DRAWN BY: CHECKED BY: APPROVED BY:
LCP
01/17/13
SHEET CHANGE
5 REVISED NOTE 2.4; ISO VISCOSITY GRADE
32 (MOBIL DTE LIGHT) WAS SAE 90 OIL.
EACH FIN HAD ITEMS 47 & 54 ATTACHED AT
3 THE OPPOSITE SIDE SHOWN.
EXPLODED VIEWS ADDED TO ALL FINS.
S/N 800500-800537
CUSTOMARY: M @_ﬂ THIRD ANGLE
PROJECTION
ALL DIMENSIONS ordco.
ININCHES PRODUCT: M7
IMPLIED TOLERANCES | DESCRIPTION:
RACTION | = 18 9'-0" SCREW AND BLOWER ASSY
iix i.(())?o SIZE | SCALE DRAWING CODE NUMBER REV.
REVISION HISTORY Y/ s omeruse D 190 96800027 A
LOCATED ON LAST SHEET PLANE ANGLES +/- 1° ASSEMBLY:- 96800028 SHEET 6 OF 6
I H

A



bhargens
Typewritten Text
S/N 800500-800537

bhargens
Typewritten Text


H G F E D C B A

NO SHEET NO. | ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH
- 96800091 116 CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION
THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC.

DRIVE END

BLOWER END

O AN g BLOWER DISCHARGE

SHEET 4

BLOWER CHUTE
SHEET 4

N

“ &
s
N\
BLOWER PROPELLER
SHEET 3
BLOWER HOUSING A
SHEET 4 N

| S/N 800538 and Above
A : CUSTOMARY:
(J ‘ " @'ﬂ PROJECTION
\ rd 4 ALL DIMENSIONS ordco.
BLOWER END \ S ININCHES PRODUCT: M7
. q IMPLIED TOLERANCES | DESCRIPTION:
FRACTION [+ 11 ASSY, SNOW AUGER & BLOWER
DRIVE END DRIVE END ASSY iix i?ﬁo SIZE SCALE DRAWING CODE NUMBER REV.
% SHEET 2 -
REVISION HISTORY Vs D 190 96800091
LOCATED ON LAST SHEET PLANE ANGLES +/- 1° ASSEMBLY:- 96800028 SHEET 1 OF 6

I H G F E D C B A



bhargens
Typewritten Text
S/N 800538 and Above

bhargens
Typewritten Text


H F C B A
NO SHEET NO. | ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH
- 96800091 26 CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION
THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC. NOTES

WELD THIS END-_1/4 |
TO ITEM 13 1/4 |

DRIVE END - STEP 1

ON

NOTE 2.7

NOTE
2.3

DRIVE END - STEP 2

APPLY SILCONE SEAL TO FLANGE PRIOR TO BOLTING COVER (ITEM 79).

WELD 3, 1" WELDS EVENLY SPACED AROUND COUNTERWEIGHT (ITEM 3). 7

APPLY GREASE TO LIP OF SEAL PRIOR TO INSTALLATION.

FILL WITH ISO VISCOSITY GRADE 32 OIL TO LEVEL PLUG. (MOBIL DTE LIGHT)

ADJUST THICKNESS OF SPACER (ITEM 4) ON ASSY TO KEEP CHAIN INLINE WITH
SPROCKETS. GAP OF 0.06 IS ALLOWED BETWEEN ITEMS 4 & 18.

ADJUST EACH CHAIN ITEM 69 & 86 TO .44 +.06 SLACK.

APPLY SILICONE SEALANT AT LOCATIONS SHOWN IN SECTION

B\
NS

&Y

\

3
L/

T IS IT I

NG
82,

Q

A%
S

22

Q—-
S

A

CRONCRD
2

2

SIS

2)
Sos

o——

ERINE
o

XY
Vaes

A )
A Y
ERINERIR,
ZASAG) ©\

5

\SAPAS

AR

QA

%

<

@9

RCVIE
OAY.

O,

&7

=

')
=)

%

A

O .'
2D/ i

I

Z
=

€

=7
&

@

2

A

!-,‘

o)
CZ

N

)

N,

=
=

D¢

7
@

SRS

R

A

=

),

2@

=
=

=

R

2N
==

€

<
@

X

2

&

©c 2
A
UAS

-
)

)

=7
==

,-
N
Z

")

=
=

€

&/
&

© o)
&S
)_ﬁ._‘

N

)

(Pl

=

Q
=5
RS

—

N
=

o)

@

A

="

=
=

22N
=

.

€

7

O,
~ X
"y Z

T

s

=
==

N/

=

1€
N

50

o)

NOTE
2.7

NOTE
2.6
q
NOTE q

DRIVE END - SECTION

13

—NOTE

\

2

TRre NOTE 2.2

S/N 800538 and Above

)
) .
G CUSTOMARY: W S e
S ALL DIMENSIONS ordco.
( ININCHES PRODUCT: M7
IMPLIED TOLERANCES | DESCRIPTION:
FRACTION [+ 11 ASSY, SNOW AUGER & BLOWER
XX +.03 SIZE SCALE DRAWING CODE NUMBER REV.
XXX +.010
B/ UnizesomeRwse 190 -
DRIVE END - STEP 3 DRIVE END - STEP 4 REVISION HISTORY Y s D 96800091
LOCATED ON LAST SHEET PLANE ANGLES +/- 1° ASSEMBLY:- 96800028 SHEET 2 OF 6
F C B A



bhargens
Typewritten Text
S/N 800538 and Above


H

NO.

96800091

SHEET NO.
3/6

ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH
CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION
THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC.

BLOWER PROPELLER ASSEMBLY

TO AUGER BLOWER END

SEE SHEET 1

.~

.
.
.

S/N 800538 and Above

CUSTOMARY:

W 7 oo

ALL DIMENSIONS ordco.
IN INCHES PRODUCT: M7
IMPLIED TOLERANCES | DESCRIPTION:
FRACTION - 11 ASSY, SNOW AUGER & BLOWER
XX +.03 SIZE | SCALE DRAWING CODE NUMBER REV.
XXX + .010

REVISION HISTORY & sz D|.190| 96800091 | -
LOCATED ON LAST SHEET [ eiemoteswr  |ASSEMBLY:- 96800028  |SHEET 3 OF 6
c B A



bhargens
Typewritten Text
S/N 800538 and Above


BLOWER HOUSING ASSY

CUSTOMARY: W & me
ALL DIMENSIONS ordco. s
ININCHES PRODUCT: M7
IMPLIED TOLERANCES | DESCRIPTION:
rracTion [ 18 |ASSY, SNOW AUGER & BLOWER
S/N 800538 and Above [} * oo
XXX L 010 SIZE SCALE DRAWING CODE NUMBER REV.
REVISION HISTORY y iz | D[190] 96800091 | -
LOCATED ON LAST SHEET PLANE ANGLES +/- 1° ASSEMBLY:- 96800028 SHEET 4 OF 6
|

BLOWER HOUSING ASSY

| H F C B A
NO SHEET NO. | ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH
- 96800091 CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION
4/6 THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC. BLOWER DISCHARGE ASSY
BLOWER CHUTE ASSY

BLOWER CHUTE ASSY

NOTES

4.1

ONLY TORQUE NUTS ENOUGH TO ALLOW ROTATION OF HOQOD (ITEM 30).

B

A



bhargens
Typewritten Text
S/N 800538 and Above


H

NO.

SHEET NO.

ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH

BILL OF MATERIALS

ITEM

QTY.

DWG

| PARTNUMBER | $2% PART DESCRIPTION VENDOR P/N A
61 3064482 4 |LOCKWASHER, 5/8 -
62 3060482 9 |WASHER, SAE 5/8 -
63 6721 1 |CHAIN SPROCKET REVCO #50B10 X 1" K2SS | -
64 A-7356 2 [BOLT, SWING -
65 4538-92 1 [CHAIN,ROLLER 92 LINKS 50-1 ANSI 5/8 PITCH -
66 2775346 1 [CAPSCREW, HEX HEAD 1/2 X 3-1/4 -
67 3070315 6 |COTTER PIN .125 X 1.00 -
68 A-32892 1 [PIN ASSY, BLOWER DISCHARGE HOOD A
69 24263240 1 |CHAIN,ROLLER #80-1 73 PITCHES -
70 B-32880 1 [IDLER SPROCKET ADJUSTER ASSY B
71 2779291 1 [CAPSCREW, HEX HEAD 1/2 X 1-1/4 -
72 3064470 10 |LOCKWASHER, 3/8 -
73 A-32894 1 |ANGLE, RETAINER COUNTERWEIGHT A
74 3064476 1 [LOCKWASHER, 1/2 -
75 A-32989 4 |SPACER, MTG HYD MOTOR A
76 3060467 12 [WASHER, SAE 5/16 -
77 3801052 3 |FITTING, GREASE 1/8 PT -
/8 3042013 2 |HEX LOCKNUT 1/4-20 UNC -
79 B-32885 1 |COVER, INSPECTION CHAIN CASE B
80 2774516 12 | CAPSCREW, HEX HD 5/16 X 5/8 -
81 3064467 12 [LOCKWASHER, 5/16 -
82 A-33640 2 |SPACER, DISCHARGE HOOD A
83 2874-3 1 [HITCH PIN CLIP SPAE-NAUR #CP86-H -
84 3060489 6 |WASHER, HARDENED SAE -
85 3060483 8 |WASHER,SAE 5/8 HARDEN C38-45 -
86 4539-68 1 [|CHAIN,ROLLER 68 LINKS 80-1 ANSI 67 PITCHED| -
87 3900-73 1 |SEALING RING INA G45-52x4 C/R# 17692 | -
88 2779945 1 [HEX HD CAPSCREW,3/4-16 X 1-1/2 -
89 3060025 2 |WASHER,WROUGHT 1/4 -
90 1558644 3 |PIPE PLUG, 3/4 NPT- SQUARE HEAD -
91 3060488 1 |[WASHER, SAE 3/4 -
92 2776096 6 |HEX HD CAPSCREW, 3/4-10 X 3-1/4 -
93 3042031 6 |HEX LOCKNUT, 3/4-10 -
94 27299279 1 | TARP, SNOW BLOWER DISCHARGE -
95 3114192 3 |SCREW, TAPPING #8-3/8 HEX FL HD -

96800091 56 CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION
THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC.
BILL OF MATERIALS
o'| PARTNUMBER | S8 PART DESCRIPTION VENDOR P/N e
1 D-10342 1 |SCREW CONVEYOR AUGER D
2 D-32911 1 |SCREW COVER ASSEMBLY D
3 B-33574 1 |COUNTERWEIGHT WELDMENT B
4 A-10347 1 |SPACER, A
5 D-33135 1 |BLOWER PROPELLER D
6 B-10343 1 |DRIVE SHAFT,BLOWER B
7 0218-0600 1 |SPACER TUBING BLOWER PROPELLER B
8 0218-3000 1 |FLANGE,DRIVE SHAFT BLOWER B
9 C-33137 3 |PLATE,STEEL PROPELLER C
10 C-33138 3 |PLATE,RUBBER PROPELLER C
11 B-32955 1 |GASKET, RUBBER DRIVE CHAIN CASE B
12 B-10344 2 |FLINGER B
13 C-32918 1 |COVER, MTG PLATE DRIVE CHAIN C
14 C-32917 1 |CASE, GUARD CHAIN C
15 B-32954 1 |BASE, MOUNTING DRIVE MOTOR B
16 C-33863 1 |ASSY, SPROCKET DRIVE C
17 B-33860 1 [ASSY, SPROCKET 80A29 B
18 75108165 1 [SPROCKET, 80B23 C
19 3900-74 1 [OIL SEAL -
20 4274 1 |BEARING,BALL NACHI #6308-2RS -
21 4264 2 |BEARING - AUGER SHAFT REXNORD #CB22448H -
22 4200-3 2 |BEARING,BALL NACHI #6215-2NSL -
23 7024 1 |LOCKWASHER SKF #W-15 -
24 7309 1 |LOCKNUT SKF #AN-15 -
25 7612 1 |RETAINING RING WALDES #5000-500 -
26 A-27966 1 |KEY A
27 35681946 1 |GASKET,CHAIN CASE INSPECTION C
28 A-27968 1 |KEY A
29 0218-2300 1 |DISCHARGE CHUTE BLOWER ASSY D
30 | 0218-3400 1 [HOOD (DISCHARGE CHUTE) BLOWER ASSY C
31 0218-2500 1 |CHUTE BASE BLOWER ATTACH C
32 0218-3500 1 |ADJUSTING BAR BLOWER ATTACH. A
33 38046116 1 |CHAIN GUARD, BLOWER CHUTE C
34 0218-2200 1 |BLOWER HOUSING D
35 C-33535 1 |COVER PLATE ASSY, BLOWER HOUSING C
36 0218-2900 2 |BLOWER CHUTE HINGE PIN A
37 0218-3600 1 |BLOWER DOOR HINGE PIN A
38 0218-0800 4 |RETAINING PLATE, BLOWER CHUTE A
39 2774291 2 |CAPSCREW, HEX HEAD 1/4 X 1-1/4 -
40 2775801 4 |CAPSCREW, HEX HEAD 5/8 X 1-1/2 -
41 2774321 8 [|CAPSCREW, HEX HEAD 1/4 X 2 -
42 2774781 8 [CAPSCREW, HEX HEAD 3/8 X 1 -
43 2774786 27 |CAPSCREW, HEX HEAD 3/8 X 1-1/8 -
44 2775301 6 |CAPSCREW, HEX HEAD 1/2 X 1-1/2 -
45 2775791 12 | CAPSCREW, HEX HEAD 5/8 X 1-1/4 -
46 2775321 2 |CAPSCREW, HEX HEAD 1/2 X 2 -
47 2775846 9 |CAPSCREW, HEX HEAD 5/8 X 3-1/4 -
48 2948331 1 [SETSCR SQ HD CUP POINT 3/4"-10 X 5" -
49 B-33194 2 |HANDLE, COVER PLATE B
50 3042013 8 [HEX LOCKNUT 1/4-20 -
51 3042020 25 |[HEX LOCKNUT 3/8-16 -
52 3042025 9 |HEXLOCKNUT 1/2-13 -
53 50230035 1 |[MOTOR, HYD CHAR-LYNN 119-1029-003 | -
54 3042028 9 [HEX LOCKNUT 5/8-11 -
95 3001051 1 |HEAVY HEX NUT 3/4-10 -
56 3042107 1 |HEX LOCKNUT 1.0-14 UNF -
S7 1893 1 |SET SCREW 7/16"-20 X 3/4" CUP POINT -
58 F-201 1 |MOTOR, HYD CHAR-LYNN 101-1003 -
59 3060470 20 |WASHER, SAE 3/8 -
60 3060476 9 |WASHER,SAE 1/2 -

REVISION HISTORY
LOCATED ON LAST SHEET

S/N 800538 and Above

CUSTOMARY:

ALL DIMENSIONS

MOI’O’COW @{-}

THIRD AN
PROJECT

GLE
ION

IN INCHES PRODUCT: M7

IMPLIED TOLERANCES | DESCRIPTION:

FRACTION - 11 ASSY, SNOW AUGER & BLOWER
XX +.03 sizE | SscALE DRAWING CODE NUMBER REV.
XXX +.010
o ieze | D].1901 96800091 | -
PLANEANGLES +- 1 | ASSEMBLY:- 96800028  [SHEET ® OF 6

B A



bhargens
Typewritten Text
S/N 800538 and Above


NO.

96800091

H

ALL INFORMATION CONTAINED ON THIS DRAWING IS CONSIDERED TO BE BOTH
6/6 CONFIDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION
THEREOF MAY BE MADE WITHOUT THE EXPRESS WRITTEN CONSENT OF NORDCO INC.

SHEET NO.

ECO [ 600885 REV -
DRAWN BY: CHECKED BY: APPROVED BY':
SWA
01-22-13
SHEET CHANGE
ALL |[NEW ISSUE

S/N 800538 and Above

IN INCHES

CUSTOMARY: THIRD ANGLE
ALL DIMENSIONS M()rdCOM @-G PROJECTION

PRODUCT:

M7

IMPLIED TOLERANCES | DESCRIPTION:

FRACTION + 1/8

" =18 |\ASSY, SNOW AUGER & BLOWER

XX +.03 SIZE SCALE DRAWING CODE NUMBER REV.
XXX + .010
REVISION HISTORY iz | Dj190] 96800091 | -
LOCATED ON LAST SHEET PLANE ANGLES +/- 1° ASSEMBLY:- 96800028 SHEET 6 OF 6
I H B A



bhargens
Typewritten Text
S/N 800538 and Above

bhargens
Typewritten Text


Mrdco

Service from the Ground Up ®

Figure 22-1. Turntable

3042037 Locknut 1" (8)
2714 Washer (8)

2776622 Bolt 1 x 4-112 G8 () JI\

750242 Turntable Cylinder (2)
Seal Kit: SK-750242

2776656 Bolt 1 x 6 G8 (2)
2612 Castle Nut 1-1/4" (1)

3070863 Cotter Pin 1/4 x 3 (1) .

A-24246 Washer (1) 700347 Lockpin (2)

o , .
3042037 Locknut 1" (2) ————=e~ 620061 Snap Pin (2)
700344 Upper TT Plate (1)
A-25803 Lockpin (2)
M-023-70 Wire (1) ok 6412 Steel Ball (24)

@\700349 Bearing Cage (1)
K-012-67 Hose (1)
é / 700346 Lower TT Plate (1)

Sept/2009 (460308)

80B-22-1, Page 1 of 2




Mrdco Figure 22-1. Turntable

Service from the Ground Up ®

2774526 Bolt 5/16 x 7/8 (8)

3064467 Lockwasher (8)

@ 750248 Lock Cylinder (2)

700539 Cyl Mtg Plate
Welded to Frame

3027186 Hex Jam Nut (2)
700536 Lock Pin (2)

Not Shown: 690224 Lockup Decal

Sept/2009 (460424) 80B-22-1, Page 2 of 2




Mm’co Figure 25-1. 2-Man Cab

Service from the Ground Up ®

5190306 Dome Light (3)

L) ,
T ) (’\

8090210 Fan (4)

640057 Heater/AC —i
640023 Vertical A/C Filter

2775301 Bolt
3060476 Washer
22037830 (2) : 3042025 Locknut Tes

|
2776576 Bolt
3064506 Lockwasher
2776141

6
[ ]

B-32226 Cushion (1)

50270221 Vibration Mount (6)

3060031 Washer 13225953 Cab Washer (6)

Bolt

Sept/2009 (96800015) 80B-25-1, Page 1 of




M)fdco Figure 25-1. 2-Man Cab

Service from the Ground Up @
21383310 Strobe Light Hinge (1) @x ,
5190474 Strobe Light (1)

75440015 Strobe Light Mtg (1)

700087 Rear Cab Bracket
77760007 Cummins Engine Mtg Bracket

5190451 Brake/Marker Light (4)

5190440 Grommet 4" (8)

OPTION
Mounting Direction
May Differ
8600 Locomotive
Light Frame

520065 Bulb

5190040 Trumpet Horns (2

)
% 5190068 Backup Alarm (2)
5190422 Work Light (6) ﬁ .
5190432 Travel Light (4)

AUG/2012 (96800015) 80B-25-1, Rev. A, Page 2 of 5




Mm’co Figure 25-1. 2-Man Cab

Service from the Ground Up ®

Q

77760010 Mounting Band (2)

43971000 Inlet Hood (1)
24540596 Hose Clamp (2) @
32131050 Air Cleaner (1)

~ "] NP
Not Shown: . "" '
3049440 Pressure Indicator (1) ©

4599500 Plastic Hose 1/4 x 18" (1)
1520725 Pipe Coupling (1)
2076100 Adapter (1) 4599501 Duct Hose 3 x 45 (1)

®\ 55490100 Adapter Plate 3" (1)

18882465 Pressurizer Blower (1)

Sept/2009 (96800015) 80B-25-1, Page 3 of




Mrdco

Service from the Ground Up ®

Figure 25-1. 2-Man Cab

Wiper Motor 24V

Drive Arm

Pivot Shaft

Assemblies
® ® © @
Component Front Upper Front Lower (2) Rear Side (2)
24V Motor Assembly 640093 640090 640151 640151
24V Motor 640188 640188 640188 640188
Drive Arm 640189 640189 640192 640192
Pivot Shaft 640190 640191 640190 640190
Wiper Arm 640094 640091 640152 11050009
Blade 640095 640092 640153 17760040
Pantograph Adapter 11050050 11050050 11050050 11050050
Kits
® ® ®> ©
Component Upper Front RH Front LH Front Rear
Kit Number---> 660190 660191 660192 660193
24V Motor Assembly N/l 640090 640090 640151
24V Motor N/l 640188 640188 640188
Drive Arm N/l 640189 640189 640192
Pivot Shaft N/l 640191 640191 640190
Wiper Arm 640094 640091 N/l 640152
Blade 640095 640092 640092 640153
Motor Bracket N/I N/I 640074 N/I

Sept/2009 (96800015)

80B-25-1, Page 4 of 5




Mm’co Figure 25-1. 2-Man Cab

Service from the Ground Up ®

640101 Front Center Window
640102 Window Gasket

640144 Small RH Side Window
640145 Window Gasket

640103 Front Side Window
/ 640104 Window Gasket
640148 Rear Door Assembly
Includes Windows and
640149 Latch
640174 Handle
640117 Striker Bolt

640140 Large Side Window
640141 Window Gasket

640103 Front Side Window
640104 Window Gasket

- 640146 Large Rear Window
640147 Window Gasket

640197 Sliding Window Assembly
640195 Sliding Window Latch (2)

640140 Large Side Window 640136 Lower Window
640141 Window Gasket 640137 Window Gasket

640142 Small LH Side Window
640143 Window Gasket

Sept/2009 (96800015) 80B-25-1, Page 5 of




Mrdco

Service from the Ground Up ®

Figure 25-2. Cab Steps

Reference: 480121DWG

700361 Grip Strut Walkway (2)

700367 Step Assembly
Individual Components

2
éh)own
on Left Step Assembly marked

700364 Rear Handrail (1)

Right Steps

700365 Step Handrail (2)

3042028 Locknut 5/8

700391 Step Connector Bar (1)

2774801 Bolt 3/8 x 1-1/2 (2)

3064470 Lockwasher 3/8 (2)
3001021 Locknut 3/8 (2)

-

2775801 Bolt 5/8 x 1-1/2 (8)

700358 Step Frame w/3 Steps

/§A
% 3001021 Locknut
§ 700363 Hanger Retainer
\ 680098 Rubber Step hanger
2774811 Bolt, 3/8 x 2-1/2

\ -
4
-

- -

V //
/' Lef
8 eft Steps

700362 Bottom Step

Sept/2009 (460319)

80B-25-2, Page 1 of 1




	Figure 1 Operator Station

	Seat and Controls

	Front Brake Pedal

	Rear Brake Pedal 
	Hand Controller


	Figure 2 Axles

	Axle

	Suspension

	Drive Housing

	Drive Housing


	Figure 3 Brakes

	Caging Bolt Storage


	Figure 5 Drive Assembly

	Drive Shafts

	Torque Arms


	Figure 6 Frame Accessories

	Battery Box

	Hitches

	Decals and Plaques


	Figure 7 - Engine

	John Deere

	Remote Engine Drain

	Espar Heater

	Cummins Engine


	Figure 10 Fuel Tank

	Remote Fuel Drain


	Figure 11 Front Plow 
	Link Arm

	Lift Arm

	RH Plow Blade 
	LH Plow Blade

	Snow Fighting Options

	Sliding Door Option


	Tie Jumpers

	Skid Shoe and Standard

	Ski Type and Flanging Plate


	High Speed V-Plow

	Standard

	Opt. Straight 
Flanging 
	Opt. Protective Flanging



	Figure 12 Ballast Wings

	Boom

	Outer Door

	Template Doors

	Grader Blades


	Figure 15 Broom

	Lockups


	Figure 17 Snow Wings

	Figure 18 Snow Blower

	Figure 22 Turntable




